@mb’tan

PME-110622

PARTS BOOK

,__AF

RM- 935A/8

14 123 = s AsAiE | :
High Speed, 1-NeedTe]' Lock Stitch Machine
with Automatic Thread Trimmer - —

2 g UUBUU :

~ SunStar CO., LTD.

—————— ———






INFORMATION

A. Parts Book #+M
Structure of Part Book

Machine Body Mechanism

@ 2 g 0% 3=

Unique code by mechanism
@ A ¢ DR B2

Unigue name by mechanism
® A=

Explode view

@ Ref. No.:IIEY 117 A" HIS

Unique identifcation number by part

® Note.: ZXIAE T2 & M2
Refers to notice and memo
@ 8Y ' IEQ IR EY
Name of Part : Unique name of parts
Qty: IIEQ| %2t
The numer of parts
®@ Assembly no. : Z=(#8) IHEQ| AlY HIS
Unique identifcation number

® Parts No.: 18 MNZE 3IE by set part
Unique Product code
EX) TE ol
Category Code Category
H 3T
TS _ _
old part 01-030C-1230
AS-000000-00 Z(#)TE
Set parts
a5 GP-000000-00 7|7 mE
New part Instrumental parts
EP-000000-00 M| mE
Electrical parts




WARNING

det Y 29 A A3

ﬂd
o
fo
“

1. ol 43l
°‘°1 H%L I Ed E FE Aldle 5
2. B L Part Bookl @ A& ong mrda A4 273,
glo] Abekol WA 2 £x% HFU

3. A}?ﬂ aﬂ

1--1 "

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisis aparts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.



Re==T MMM ITAID

CONTENTS
= 1\

Machine Body & Thread Tension Adjusting Mechanism

QIEF D AIEFZ] TRE D |cvererererererereerererereresteeseesesesesesesesesesesesesesesns

Upper Shaft, Needle Bar, Thread Take-Up, Synchronizer Mechanism

A JHESCH/A TN | /AT LEOITS ZEH| covveveeereerrrererereresesesesesssesennanns
Upright Shaft & Lower Shaft Mechanism

NISZE D BEE T oottt
Feed Mechanism

THOIE M| oveverererereresrsssrsssesseesssssssssssseseassesesesesesesesesesessssssssssssssnanns

Press Bar & Tension Release Mechanism

2L D AL ST Bttt

Thread Trimmer Mechanism

AEED BEH|cvevrererereereeieteese ettt ettt

Reverse Button Mechanism

QIE| HYEE | everrererererrerereiereeneeeetetseeietes sttt sttt

Thread Wiper Mechanism

QEOITH | -vveeeererererereresereeeenenenesesesesesesesesesesesesesesesessssssesesesescacas

Lubrication

T B H|cveeeeeveeeereeiete sttt

Accessories

O MIATZ] | cverereeeremrememeneeneteeteseeeseieseeses bt s et bbb eeesesenncaes

Program Unit Box & Automatic Presser Foot Lifter

T2 SLIE A QU (= PE 21 RN v,

K INDEX -+veevveerreesrueesreesseesseessseasseessssasseesssssseessssasseessssesssesssesssessssssnnes

SunLhtar

NOTE : Parts are Subject to Change in Design Without Prior Notice.




Machine Body &
Thread Tension Adjusting Mechanism
Y X AYH XE M

A-50
- RN
A-46
& A-43 A-43 4 CBa ©® mmanar
A-44 A-45 A-51
fio A-48
A-18 & A-49
o it P i e A-23 R
A17 T AT17-3 A-17-5] A-23
N &w 9 .
! 9'A-17-2@ @;\-17-4 ! I
[AL7-1 _
A-19
o A-26 :_ _:
o A-25 i \
A-10 a2 i ‘ A-24 ® A-24
N o DA24 . OAIGL
AS T VA4 | OABY aou® As® O o

/ A-25
A-1
! TA-12
-
A1 e S
- , ©,
: A-14-3 . !
A-14 *AélG! A-14-17 pl14. \ A147 6/148BA«1410 !
; e E—— =)
A-13A-15 T =e @ 900 ® !
A14-2*A-145  A-14-6 ~ !
Lo _llatagt” A4S I A28
A-52 O ' A-53 -KM*235A*15 (E_ KM-235B-7S C€-
C i

‘ ‘ A-30 1 EARET
A-29 ‘
A-31

A-39 0D O
A-30 1 G
A-54

A-400 [‘ A-41

A-38




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts E | Q'ty égﬂfg

A-1 AAB-SM008301 Arm, Bed Assembly M =(F) 1Set | May.09.11

A-1-1 CAB-AA004600 Arm o 1
CAB-AB003908 Bed W= 1 | May.09.11

A-1-2
CAB-AB003904 Bed W= 1 | Jani211

A-1-3 DSC-AA003200 Screw AgFEE () 2

A-1-4 DSC-AA001300 Screw o =43 EEB 1

A-1-5 DSC-AZ000300 Screw AgEE 1

A-2 CMB-LA018200 Face Plate gt 1

A-3 CMB-FC005900 Gasket wHgt 7] 1

A-4 D PK-CB000900 Face Plate Rubber Cap(L) W nFup () A (3-1) 1

A-5 D PK-CB000200 Rubber Plug Ha n5upf () A (3) 1

A-6 CMB-HK001900 Thread Guide Left Wt AlA o) 1

A-7 DSC-BA000100 Screw(9/64 n = 40) odg=Z AW YAH9/64"n=40) 1

A-8 DSC-BJ000400 Screw(11/64"n = 40) 157 HUAH(11/64"n=40) 3

A-9 CMB-LA018000 Cover For Take Up Lever A7) A 1

A-10 DSC-BF003100 Screw(11/64"n=40) 7hapako] YpAF(11/64n=40) 1

A-11 CMB-HK000500 Thread Guide For Arm F A A o) 1

A-12 DSC-BA000100 Screw(9/64"n = 40) oodgx An YAH9/64"n=40) 1

A-13 DPN-AA014500 Tension Release Pin Al =37 9 1

A-14 ATA-PS001303 Tension Adjusting Apparatus Ass y Al 2R (AP L) 1Set

A-14-1 | CTA-BA000200 Tension Barrel Al 28R B4 1

A-14-2 DPN-AA003800 Tension Release Pin AlzA = 1

A-14-3 | DSP-BB000200 Check Spring wu A e 1

A-14-4 | CTA-HMO00500 Tension Stud Al 2AAR] &= 1

A-14-5 | DSC-CA000200 Set Screw A 2ARA & aAA} 2

A-14-6 | CTA-HL000100 Tension Disk A ek A A 2

A-14-7 CTA-BJ000100 Tension Release Washer Al 2 AxE Wby 1

A-14-8A | DSP-BA001000 Tension Spring Al A28 1

A-14-8B | DSP-BA002300 Tension Spring Azt ~xE 1

A-14-9 | DPK-CZ000200 Ratchet A zAA= 244 1

A-14-10 | DSN-CD000100 Cap A A =4 ) 1

A-15 D PK-CZ000200 Packing 4w g A 1

A-16 DSC-CA000100 Screw(15/64"n = 28) = TAAH15/64n=28) 1

A-17 ATA-PS001201 Supplementary Tension Ass y Rz A Z2AAR(x) 1Set

A-17-1 | CTA-HKO000200 Guide Plate A 1

A-17-2 | CTA-HMO00601 Shaft Bz A 2AAA = 1

A-17-3 | CTA-HL000300 Tension Disk Bz A 23 AHA| 2

A-17-4 DSP-BA000900 Spring Bz A ~xzZF 1




Machine Body &
Thread Tension Adjusting Mechanism
Y X AYH XE M

A-50
- RN
A-46
& A-43 A-43 4 CBa ©® mmanar
A-44 A-45 A-51
fio A-48
A-18 & A-49
o it P i e A-23 R
A17 T AT17-3 A-17-5] A-23
N &w 9 .
! 9'A-17-2@ @;\-17-4 ! I
[AL7-1 _
A-19
o A-26 :_ _:
o A-25 i \
A-10 a2 i ‘ A-24 ® A-24
N o DA24 . OAIGL
AS T VA4 | OABY aou® As® O o

/ A-25
A-1
! TA-12
-
A1 e S
- , ©,
: A-14-3 . !
A-14 *AélG! A-14-17 pl14. \ A147 6/148BA«1410 !
; e E—— =)
A-13A-15 T =e @ 900 ® !
A14-2*A-145  A-14-6 ~ !
Lo _llatagt” A4S I A28
A-52 O ' A-53 -KM*235A*15 (E_ KM-235B-7S C€-
C i

‘ ‘ A-30 1 EARET
A-29 ‘
A-31

A-39 0D O
A-30 1 G
A-54

A-400 [‘ A-41

A-38




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
A-17-5 | DSN-CD000400 Nut 2z A 2343 24 YE 1
A-18 DSC-CB000300 Screw(11/64"n = 40) 82 W3 B/S TAYAH11/64n=40) 1
A-19 CMB-HK002000 Guide Bar For Thread Al % 1
A-19-1 | DSN-AA000100 Nut A AFe] JE 1
A-20 CMB-LA018100 Top Cover 3 =7 1
A-21 CMB-FC005800 Gasket 9 =7 7] 1
A-22 CLB-JJ001200 0Oil Gauge Window 4% 1
A-23 DSC-BJ005900 Screw For Top Cover FAN AHAD 4
A-24 DPK-CB002900 Robber Plug(Small) TR (4) 34 (5) 6
A-25 DPK-CB000200 Robber Plug(Large) Hg wFup)(F) 34 (3) 3
A-26 DPK-CA000100 Robber Plug A =27] 3x9 pEA) 1
A-27 CMB-LD003200 A | Model Mark zdni= 1
A-28 CMB-LD003500 B | Model Mark 2 dul= 1
A-29 01-035P-1230 Machine Number Plate s 9 1
A-30 PPN-AD000100 Setting Pin Ha A 4
A-31 DPK-CC001000 Rubber Plug For Cable &Y o= Aol iy T F- 1
A-32 AMB-PS001400 Slide Plate Ass y nj 3 IH(x) 1Set
A-33 CGA-GA000200 A | Needle Plate 3 1
A-34 CGA-GA002000 B | Needle Plate Az 1
A-35 CGA-GA003200 Needle Plate (AL-Type) AR (E4) 1
A-36 DSC-BC000100 Screw(11/64 n = 40) Eo] AA| A-LpAH11/64'n=40) 2
A-37 DSC-HC000300 Bed Leg Front W= 9 (A) 1
A-38 CMB-BB004500 Bed Leg Right W = ukz) 1
A-39 PWS-CA000400 Spring Washer W= wb A~xzE) olA 2
A-40 PSN-AA000500 Nut(M8 X 1.25) Wl = ¥k Y E(M8X1.25) 1
A-41 PSC-AC002600 Screw (M8 X 1.25) Wz ) 3 A% EE(MBX125) 1
A-42 CMB-LB008000 Cable Cover Aol & AW 1
A-43 DSC-BJ003500 Screw(11/64"n = 40) 7o)z BA TAVAK11/64'n=40) 2
A-44 PTC-AH000100 Cable Holder(5N) A o] & #e] C(5N) 1
A-45 DSC-BA00%00 Screw(9/64"n = 40) A3 Zd A A (31)(9/64n=40) 1
A-46 PTC-AH000300 Cable Holder(6N) A o] B #}o](6N) 1
A-47 DSC-BA000Y00 Screw(9/64"n = 40) w2y AW AL (3D 1
A-48 DTC-AH000100 Cable Holder Al o] B #}o) 1
A-49 DSC-BA000900 Screw(9/64"n = 40) Ak 29 AW YAk (31)(9/64n=40) 1
A-50 12-016M-2350 Earth Line AN (%) 1
A-51 DPK-CB000200 Rubber Plug H 27upf (F) 314 (3) 1
A-52 CMB-BJ002400 Gauge Plate Al o)z Bz} 1
A-53 DSC-BC000100 Screw for Needle Plate AR 1
A-54 GP-048566-00 Mark DA wp= 1




Upper Shaft, Needle Bar, Thread Take—-Up,
Synchronizer Mechanism
SE/HISH/EX I/ AZ Lo A

B-45
4 -
‘m /
B-45-1 \_, B-45.4
& 8 'ﬂ@f“\: ‘
f¥¥¥B452
B-45-3
B-21
17
B-19
O =) B-22
B-15
B-20
B B-30
B31 [ L, LR ol
BT N !
B-320 | : [ :
| | !
B-339 ‘ o= 1 \ o= |
o iy o Co)
B-28 B-29




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty léz‘;:lc‘fg
B-1 CUS-K C002601 Main Shaft e 1
B-2 CUS-FA000100 Rubber A& 4% 24 18 1
B-3 CLB-JL001600 Felt A de 1
B-4 PPK-BA000400 O-Ring A& 4% 249 93 2
B-5 CUS-CH000101 Adjusting Valve For Lubrication A= S 24y 1
B-9 D BS-D B007600 Main Shaft Front Bushing Ap= ok A 1
B-10 DSC-CA000800 Screw(15/64"n = 28) A% B/S IAVAH15/64n=28) 1
B-11 D BS-D A025800 Main Shaft Center Bushing A& 2 A 1
B-12 DSC-CA000800 Screw(15/64"n=28) A% B/S THAH15/64n=28) 1
B-13 D CL-AA000100 Main Shaft Collar A& g} 1
B-14 DSC-CA000500 Screw(1/4"n = 40) EHo] HEUAH1/4n=40) 2
B-15 D GR-AD000100 Main Shaft Gear A2 7)0) (ZA}) 1
B-16 DSC-CA000500 Screw(1/4"n = 40) FEo] PEPAH1/4"n=40) 2
B-17 DBS-DB001101 Main Shaft Rear Bushing A& 5 A 1
B-18 DSC-CA000100 Screw(15/64"n=28) 3 =7 7AAH15/64"n=28) 1
B-19 PPK-AA000100 Oil Seal A& 09 A 1
B-20 DPL-AA000201 Pulley ¢ 1
B-21 DSC-BF000800 Screw(15/64"n = 40) 8] 1A AH15/64"n=140) 2
B-22 DSC-BG000200 Screw(5/16 n=28) Zg] 1A YAH(5/16"n=28) 1
B-23 CUS-D A002600 Counterweight 2 =27 (235A) 1
B-24 CUS-D A002700 Counterweight 2 =27 (235B) 1
B-25 DSC-CA000500 Screw(1/4"n = 40) FEo] WEUAH1/4"n=40) 1
B-26 DSC-CA001100 Screw(1/4"n=40) AR 7] A 2AYAH1/4n=40) 1
B-27 DSC-BF003700 Screw(9/32"n =28) a9 THAH9/32'n=28) 1
B-28 AS-016316-01 Take-Up Lever Complete A1A 71 (235A) 1
B-29 AS-016315-01 Take-Up Lever Complete A1 A 7] (235B) 1
B-30 DPK-CZ000900 Oil Protection Rubber A7) 7] 81te] 1 1
B-31 DSC-CA000800 Screw(15/64"n = 28) A% B/S IAYAH(15/64n=28) 1
B-32 D WS-AA002700 Thrust Washer AN oA 1
B-33 CNB-CD 000201 Sliding Block ulst) ohy B-2(2354) 1
B-34 CNB-KA002600 Needle Bar ulst) 1
B-35 CNB-KA002700 Needle Bar ulst) 1
B-36 DBS-D A003400 Needle Bar Upper Bushing s A 84 1
B-37 DSC-CA001700 Screw(15/64"n = 28) uls) B/S YA 1
B-38 D BS-D A024900 Needle Bar Lower Bushing vt 3 24 1
B-39 CNB-HK002200 Thread Guide “A” v A Ao 1
B-40 CNB-HKO002100 Thread Guide ulst) A7 o] (235, B) 1
B-41 DSC-BF000100 Screw(1/8"n = 44) Eo] a2 uaH(1/8'n=44) 1
B-42 - Needle uls 1
B-43 - B Needle uhs 1
NOTE: B-44 DPK-CB000400 Rubber Cap uhsd) A 24 o) 1
B-45 13-2000-SE55 Synchronizer Ass'y Al A 71} o] % 1Set
A=KM-235A B-45-1 11-020A-2500 Magnetic Holder 1y & Er 2
B=KM-235B B-45-2 11-022W-2500 Washer For Magnetic Holder u 2y & Eo 9} 4
B-45-3 11-021S-2500 Screw For Magnetic Holder n a9 E &y FHuAt 4
B-45-4 13-0000-SE55 Synchronizer Ass' y (Servo) Al A =1} o] 2 (2)Servo 1




C Upright Shaft & Lower Shaft Mechanism
ME&=S % o= A

c-25
@ Ter
C-5 C-10 C-12 o=V
" E C-6 [ ] ] ‘ : 9.14 *
Cc-24 ! 7
80@ - m—e——t
C3 co2 - \
c-27  C-26 c-4 ¢l cs S . il
c-13
= 3 lb
C-30 C-29

c20 _ _ _.
r c21!
! = |
I .
C-17

C-16 -
C-15

C-19

C-18 o=
- S
| C-23 l
L. Bl

C-22




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
c-1 CLS-K C002600 Lower Shaft 3}3(235A, B) 1
c-2 CLB-JL002400 Felt 3= de 1
c-3 DSC-BF007000 Set Screw 515 dE Zo| LA} 1
C-4 DBS-D A025900 Lower Shaft Bushing(Front) 3} oF A (235A, B) 1
c-5 DSC-CA000100 Screw(15/34"n=28) = A 7AUYAH15/64"n=28) 1
Cc-6 D SP-AA001600 Spring & 29 2AYA Az 1
c-7 DSC-BF004000 Screw(3/16"n = 32) 3% 29 2AYAH3/16=32) 1
C-8 D BS-D B007700 Lower Shaft Bushing(Center) 3t F A 1
Cc-9 D CL-AA001500 Collar(B) 29 H= 7}2H(B) 1
C-10 DSC-CB000300 Screw(11/64"n=40) 3% % wlofe] FAA} (11/64'n=40) 2
C-11 DBS-D A004100 Lower Shaft Rear Bushing 3t 3 1A 1
c-12 DSC-CA000800 Screw(15/64"n = 28) A& B/S IAYA 1
C-13 D GR-AD 000400 Lower Shaft Gear 3t 3l 7)¢] 1
C-14 DSC-CA000500 Screw(1/4"n = 40) F2o] WEUXH1/4"n=40) 2
c-15 CUR-K C000100 Upright Shaft & 1
C-16 DBS-D A003700 Vertical Shaft Upper Bushing = AF BA] 1
C-17 DSC-CA000800 Screw(15/64"n=28) A& B/S IAYAH15/64n=28) 1
C-18 DBS-D A003801 Upright Shaft Lower Bushing & 3 BAl 1
c-19 DSC-CA000800 Screw(15/64"n = 28) A& B/S IAYAH(15/64"n=28) 1
C-20 D GR-AD 000200 Upright Shaft Upper Gear 8% A} 7]¢] 1
c-21 DSC-CA001900 Screw(1/4"n = 40) 7)oV} AH(1/4 0= 40) 2
C-22 D GR-AD 000300 Upright Shaft Lower Gear & 3} 7)¢] 1
c-23 DSC-CA001900 Screw(1/4"n = 40) 7)6JAH(1/4 0 =40) 2
C-24 CHK-HA000700 A Rotary Hook Ass' y 7}a} 1
C-25 CHK-HA000900 B Rotary Hook Ass'y 7}t 1
C-26 CHK-HB000600 Bobbin (Al) xal 1
c-27 CHK-HC000700 Bobbin Case Ass'y Bl Aol A 1
C-28 CHK-HH000400 Hook Retainer 7}apto] 1
C-29 D WS-CA000100 Spring Washer 7hatake] 944 1
C-30 DSC-BF003100 Screw(11/64"n = 40) 7hatate] VFAH(11/64"n=40) 1




Feed Mechanism
Lo|= &3

D-68 e

O D-86
O D-93
D-69 #m D-70 we D-73 i o " °
D-67e ( ) (? D-72 ] o
s D-78 D:91D90  D-92
] e R — o O $ . Y.
D-88 ~ o5 &Y
D-77 ro g 504
D-65 D-71 = 576 D-95 ID-106
? T D-104 . D-107 2
D-75 Sremmee— O O e 4 o
D-74 D-102 D-103 T L
D-108
D-66 } -
D-105 & D63
p-s4 11 @ D-81
D-61 5
D-79 D-80 D-83
D-58
o D-60
o <=
1 O D-113 ED—gs =
- -, ] 10201
D-53
!i D-96 D-100
i
D-63 D-62
D-110
D—llll
D-38 D-43 |
" D-36 D-112 o 2D-41
i . (== p.40
D-39 D-37 P = ‘
D-42 5} == D-7 D-45 [ D-46
D-44 & o -
D-20 i b
o a ol 0= v 8 D-30
'1'“ el e D-19 : D-L51 D-50 D-29 o= D-28D 0 5
- =
. LI E' “ Ve e gooa
T - D-32 = AL
D-51 D-64 k= D-26 D-=27 .
o 22 D-25
= o o s D—23/ = D24
4 8 B D-114 \1)
D-14 = D21 ) mp22 o
(5] a . : 7 - | 2
D-4 D-2 { . E
_ D9 | —
| _ | |
Ly 1 D9 .
CIJ D-10
U




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty ég?:lgg
D-1 CLF-KF000200 Feed Roker Shaft 29 "y 1
D-2 D BS-D A006700 Bushing(Front) 29 2y A 24 1
D-3 DSC-BF003600 Screw(11/64"n = 40) gfo] 2 B T LAH(11/64'n=40) 1
D-4 D PK-CB002500 Rubber Cap =9 §Alubl 1
D-5 D BS-D A006800 Rear Bushing =9 (%) 1
D-6 DSC-CA000100 Screw(15/64"n = 28) = TAAH15/64n=28) 1
D-7 CLB-FZ000100 Rubber Flange 9y 3Fups) 2
D-8 CLF-CB000700 Feed Rocker E ukx 33 1
D-9 DSC-BF002600 Screw(3/16 n=32) EY v Ad3 HYAH3/16'm=232) 2
D-10 CLB-BG002300 Retainer Plate For Oil Wick AR AA G 1
D-11 DSC-BF007700 Screw(1/8"n = 44) Al A A YAH1/8"n=44) 2
D-12 CLF-CR000300 Feed Bar E 9k 1
D-13 CLF-KH000100 Feed Bar Shaft E] ukx & 1
D-14 D WS-AA001500 Washer E] ukx & 91 1
D-15 DSC-BF000400 Screw(15/64"n = 28) B Bl & aAUAH(15/64'n=28) 1
D-16 CGA-GB000501 Feed Dog =Y 1
D-17 CGA-GB001500 Feed Dog =Y 1
D-18 GP-019000-00 Feed Dog(AL-Type) E a2y 1 @_
D-19 DSC-BF001800 Screw(1/8"n=44) Y FAH(1/8'n=44) 2
D-20 CLF-CD 000400 Sliding Block and Shaft E by ue 1
D-21 CLF-CB000800 Crank(Rear) 29 oy FPa(%) 1
D-22 DSC-AA001000 Screw(3/16"n=28) S 2 A(A) HpAk3/16'n=28) 1
D-23 DPN-AA000100 Pin(A) gel= 47 P32 FA(A) 1
D-24 DSC-BF006300 A Screw(11/64"n = 40) 3% 5 2A HUAH(11/64"n=40) 1
D-25 CLF-CA000200 B Feed Connecting Link(A) Feol= A7 PA(A) 2
D-26 CLF-CA000300 Feed Connecting Link(B) Fol= A7 FY=A(B) 2
D-27 D PN-AA003900 Pin(B) gel= 947 Y= A(B) 1
D-28 CFA-CA000300 Feed Regulator Link gelz 24 Y= 1
D-29 DPN-BC001100 Hinge Pin(B) gel= 24 = 32 A(B) 1
D-30 DSC-CA001100 Screw(1/4"n = 40) A7) A TAHGAH(1/4"n=40) 2
D-31 DPN-BC001000 Hinge Pin(A) del= 24 = A A(A) 1
D-32 DPN-AA004000 Pin(C ) gel= 944 P32 FA(C) 1
D-33 DSC-BF003600 Screw(11/64"n = 40) sbo] 2 w7k YAH11/64"n=40) 1
D-34 D PN-AA004100 Hinge Pin ez 24 972 $= 34 9 1
D-35 DSC-BF003600 Screw(11/64"n = 40) sbo] 2 w7k YAH11/64"n=40) 1
NOTE: D-36 CLF-KF000100 Feed Lifting Shaft =g 1
D-37 DBS-D A007100 Front Bushing 9 2A(A) 1
A=KM-235A D-38 DSC-CA000100 Screw(15/64"n = 28) S ARA TAVFAH(15/64n=28) 1
B=KM-235B
D-39 D PK-CB002500 Rubber Cap =g §Alnbl 1
D-40 D BS-D A006800 Rear Bushing =9 (%) 1




Feed Mechanism
Lo|= &3

D-68 e

O D-86
O D-93
D-69 #m D-70 we D-73 i o " °
D-67e ( ) (? D-72 ] o
s D-78 D:91D90  D-92
] e R — o O $ . Y.
D-88 ~ o5 &Y
D-77 ro g 504
D-65 D-71 = 576 D-95 ID-106
? T D-104 . D-107 2
D-75 Sremmee— O O e 4 o
D-74 D-102 D-103 T L
D-108
D-66 } -
D-105 & D63
p-s4 11 @ D-81
D-61 5
D-79 D-80 D-83
D-58
o D-60
o <=
l O D-113 ED—gs <
D-59 A g
D-53 B
1 D-96 D-100
i
D-63 D-62
D-110
D—llll
D-38 D-43 |
" D-36 D-112 o 2D-41
i . (== p.40
D-39 D-37 - - o ‘
D-42 5} == D-7 D-45 [ D-46
D-44 1 o -
D-20 e b
o a Ol 0= v 8 D-30
'1'“ el e D-19 : D-L51 D-50 D-29 o= D-28D 0 5
- =
. LI E' “ Ve e gooa
T - D-32 = AL
D-51 D-64 k= D-26 D-=27 .
o 02 D-25
= o o s D—23/ = D24
4 8 B D-114 \1)
D-14 = D21 ) mp22 o
(5] a . : 7 - | 2
D-4 D-2 { . E
_ D9 | —
| _ | |
Ly 1 D9 .
CIJ D-10
U




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty ég?:lgg
D-41 DSC-CA000100 Screw(15/64"n=28) = 7 TAYAH15/64"n=28) 1
D-42 CLF-CB000500 Feed Lifting Bell Arm o ZP=A(A) 1
D-43 DSC-AA001000 Screw(3/16 n=28) S A A(A) 2AYAH3/16'=28) 1
D-44 DSC-BF007900 Screw(3/16 n=32) Fu 28 aAUAH3/16m=32) 1
D-45 CLF-CB000600 A Rear Crank T ZPA(F) 1
D-46 CLF-CB003100 B Rear Crank T ZPA(F) 1
D-47 DSC-AA001000 Screw(3/16 n=28) Ed ZAA(A) 2 YA} 1
D-48 DPN-AA003600 Hinge Pin gy 9= 9 1
D-49 DSC-BF003600 Screw(11/64"n = 40) gfo] 2 & B7FT LAH(11/64n=40) 1
D-50 CLB-JD 000300 0Oil Wick 29 A7 1
D-51 CLB-BG005300 Holder For Oil Wick 29 A AET 2
D-52 DSD-AA003000 Reverse Feed Solenoid Ass'y AR £ o] =(SBT-5) 1
D-53 DSC-FA008600 Stud Screw For Connecting Rod 47 Lot dAZT AHA} 1
D-54 CFA-BB000200 Bracket For Reverse Feed Solenoid AR &Y reol= B 1
D-55 DSC-BB001500 Screw (M5 X 0.8) A7 &9 xo| = HAAHM5X08) 2
D-56 PWS-CA000500 Spring Washer For Bracket Alaz wol A AxZE oA (x6) 3
D-57 PSC-AC000600 Screw(M6) AAz we|A TAHEE(M6) 3
D-58 CFA-CB000400 Reverse Feed Solenoid Crank AR &Y oz FYA 1 @
D-59 DSC-FA006300 Stud Screw For Solenoid Crank 97 & xolr AP A ghiab 1
D-60 PSN-AA001700 Hinge Nut For Connecting Rod Aol & dAYE(B) 1
D-61 CFA-CC000302 Reverse Solenoid Connecting Rod Ax] &Y o]t AFRE 1 Apr.29.11
D-62 11-019M-2350 Tube &Y xol= BN 1
D-63 11-018M-2350 Plug £ rol= F¥ 1
D-64 DPN-ADO11300 Hinge Pin For Connecting Rod 47 &Y ot dARE 379 1
D-65 CLF-CC000100 Feed Rocker Shaft Connecting Rod 49 o4 & 1
D-66 DSC-BF006300 Screw(11/64"n=40) 3125l B/S HubAH11/64"n=40) 1
D-67 CLF-D C001700 A Feed Cam(A) ge]= 7A(A) 1
D-68 CLF-D C002200 B Feed Cam(B) g)e]= 7A(B) 1
D-69 DSC-CA001900 Screw(1/4"n=40) 7)eJ}AH(5-16) (1/4"n=40) 2
D-70 PSR-AA000400 Stopper C-Ring 218 (928) 1
D-71 CLF-CC000200 Crank Rod Complete aha 3o 1
D-72 CLF-D C001800 Feed Cam(C) g o]= 7(C) 1
D-73 DSC-CA001100 Screw(1/4"n=40) A7) A TAHGAH(1/4"n=40) 2
D-74 CFA-CC000200 Connecting Rod For Feed Regulator Jolu 24 = 1
D-75 CFA-BJ000300 B/T Spring Holder A 93 AzE) & 1
NOTE: D-76 DSC-BJ000300 Screw(9/64"n=40) E7} YAH$) (9/64"n = 40) 2
D-77 DSP-AB004800 Reverse Feed Spring Az g Az 1
A=KM-235A D-78 DSC-FH000500 Holder For Reverse Feed Spring A% G2 AxE Ao 1
B=KM-235B
D-79 PSR-AC000200 E-Ring E-8)(05) 3
D-80 CFA-KF000300 Feed Adjusting Shaft ez 24 1




Feed Mechanism
Lo|= &3

D-68 e

O D-86
O D-93
D-69 #m D-70 we D-73 i o " °
D-67e ( ) (? D-72 ] &
& D-78 D-91D-90 'D-92
] e R — o O $ . Y.
D-88 5 &Y
D-77 ro g 504
D-65 D-71 -— D-76 D-95 ID'106
? T D-104 . D-107 2
D-75 Sremmee— O O e 4 o
D-74 D-102 D-103 T L
D-108
D-66 } -
D-105 & D63
p-s4 11 @ D-81
D-61 5
D-79 D-80 D-83
D-58
o D-60
o <=
1 O D-113 HD-gs <
- -, J1D-201
D-53
!i D-96 D-100
e
D-63 D-62
D-110
D—llll
D-38 D-43 |
" D-36 D-112 o 2D-41
i . (== p_40
D-39 D-37 - - o ‘
D-42 5} == D-7 D-45 [ D-46
D-44 & o -
D-20 e b
o a Ol 0= v 8 D-30
'1'“ el e D-19 : D-L51 D-50 D-29 o= D-28D 0 5
- =
. LI E' “ Ve e gooa
T - D-32 = AL
D-51 D-64 1= D-26 D-=27 .
o 22 D-25
= o o s D-23/n = D24
4 8 B D-114 \1)
D-14 = D21 ) mp22 o
(5] a . : 7 - | 2
D-4 D-2 { . E
_ D9 1 —
| _ | |
Ly 1 D9 .
CIJ D-10
U




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Q'ty ég?:lgg
D-81 D CL-AA002800 Collar lel= =47 & 7}g} 1
D-82 DSC-CA000500 Screw(1/4"n = 40) EEo] PEpAH(1/4"n=40) 1
D-83 CFA-DF000101 Feed Regulating TFol= A7 1
D-84 DSC-BF001000 Screw(11/64"n = 40) Eo| bk 2heuaH(11/64n=40) 2
D-85 CFA-KF000201 Shaft o= A7 &= 1
D-86 PPK-BA000800 O-Ring Jol= 2A7] BA 23 2
D-87 DSC-CA000800 Screw(15/64"n=28) A& B/S IAYAH15/64 n=28) 1
D-88 CFA-KJ001100 Feed Regulator Dial Shaft glol= %4 to|dE 1
D-89 PPK-BA000900 O-ring tholat & 98 2
D-90 DPN-AA014100 Dial Pin tholat 7 1
D-91 DSP-AA002800 Feed Regulator Dial Spring tlo)at AxE 1
D-92 CFA-CQ001100 Feed Regulating Dial-Insert Type tlolt FH(%) 1
D-93 CFA-CQ001300 Feed Regulating Dial-Insert Type tlold I(x) 1
D-94 DSC-BF001900 Screw(3/16 n=28) tolot 3 TAUAH(3/16'n=28) 1
D-95 AFA-PS000100 Dial Shaft Locker A ssy teldE AFAA (=) 1Set
D-95-1 | CFA-BN000100 Dial Shaft Holder tho]abEA}o] 1
D-95-2 | CFA-BN000200 Dial Shaft Holder Body tho] tZa}o] B4 1
D-95-3 | CFA-BMO000100 Dial Shaft Stopper tho|dEAES 1
D-95-4 | CFA-CMO000300 Dial Shaft Stopper Handle tho|dEAET £3}o) 1
D-95-5 | PPN-AF001000 Spring Pin AxF P25xL10 1
D-96 CFA-CB0003300 Feed Regulator Arm A2 Y FAA(F) 1Set
D-97 D PN-BC003900 Pin Q7 Hy ZY= =228 9 1
D-98 CFA-CL000200 Roller A7 g ZH=3 28 1T 1
D-99 DSP-AA005200 Spring cholatE A AT 1
D-100 DSC-BA000400 Screw(3/16 n=28) 23u 343 FuaH3/16'm=2) 1
D-101 DSC-BF003100 Screw(11/64"n = 40) Zhatate] WFAH(11/64"n = 40) 1
D-102 CFA-KF000100 Shaft RIS 1
D-103 PPK-BA000700 Packing g% 29 1
D-104 D WS-CB000200 Corrugated Washer A <A 1
D-105 CFA-CMO001300 Reverse Feed Control Lever g2 G 1
D-106 DSC-BA001400 Serew(3/16"n=32) A2 ) TAVAH3/16'n=32) 1
D-107 DSC-BJ002400 Screw(3/16 n=32) g D7) YAH3/16"'n=32) 1
D-108 CFA-BB001300 Stopper gz YW AT 1
D-109 DSC-BJ003500 Screw(11/64"n=40) 290z B2 Ad T/ n=40) 2
D-110 D SP-AB003500 Spring o3z PYw Az 1
D-111 DSC-HD 000600 Adjusting Screw AxE Aol AL 1
D-112 DSN-AA000900 Nut(11/64"n = 40) S/P Ao| & YA} Y E(11/64'n=40) 2
D-113 WS-000630-00 Rubber Washer BAXIV 1
D-114 PSN-AA003100 Nut YE 2




RO %A 53| A

Press bar & Tension Release Mechanism

E-38 O
E-40
E-34 y E-37 {
E-33
¢ NS v OFE41
e E 46-1 E- 46 2 LE-42
E-20 E 31
E-60 ) o w )
E21 E-19 E- 3o Ei32 o E-36
E-17 E 28 E-39
E-22 = - OE-45
' E-24 E 28 27 E- 29 EAd
E-23
E-43
E-49 / ‘
X
E-47 E-46
f L o
- E51 E-52
E-54 Q .
E-55 E56 M E-58 ;
E E-8
!(;j E-9
E-7 E-6
% ES
= =
% E
§ E-5
[
E-1
e3 Q w8 E-13
i e NS E-14
E-2 ] tE18
E-15
Ed4 o 4 =E12

-,

E-10

£y

E-11 E59




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
E-1 CPB-KB000100 Presser Bar =21 1
E-2 DBS-D A018200 Bushing a2 1A 1
E-3 DPK-CZ000600 Rubber Cap 2o 2A A 1
E-4 CLB-BH000300 Retainer For Oil Tube sl5 o]z o 1
E-5 CPB-KC000300 Presser Regulator Bar old z4u 1
E-6 DSP-AA010300 A Presser Regulation Spring ot 24 Az 1
E-7 DPSP-AA010800 B Presser Regulation Spring s 24 AxE 1
E-8 DSC-HA000100 Screw(9/16"n =20) ok 2AYA(9/16'n=20) 1
E-9 DSN-CC000100 Presser Adjusting Nut kg 2AHYAL YE 1
E-10 CGA-GC000701 A Hinged Foot Complete r2uk(z) 1Set
E-11 AGA-PS002200 B Hinged Foot Complete 2 F) 1Set
E-12 DSC-BA000200 Screw(9/64 n =40) Feo] ] Z2upAH9/64'n=40) 1
E-13 CPB-BF000400 Holder 2 zhe] 1
E-14 CPB-HK000101 Thread Guide For Frame Ao g 1
E-15 DSC-BF001200 Screw(11/64"n = 40) 7haako] WFAR(11/64"n=40) 1
E-16 DSC-BJ001400 Screw(9/64"n = 40) Q57 1A% TAUAH9/64'n=40) 1
E-17 CPB-CMO000300 Presser Bar Lifter Lever =29 27 1
E-18 DSC-BJ000300 Screw(11/64"n = 40) EY AW JAHS$) 1
E-19 CPB-DF000700 Cam Shaft =29 &37) A= 1
E-20 D WS-AA003800 Felt Washer A& dE obA 1
E-21 D WS-AA003800 Washer Al =37) & oA 1
E-22 CTR-KC000500 Shaft A =37 = 1
E-23 DSC-CB000300 Screw(11/64"n = 40) 82 % o8 TAYAH11/64"n=40) 2
E-24 CPM-CM002300 Knee Lifter Plate =24k ol AT 1
E-25 PWS-AA003500 Washer Al =27) & oA 1
E-26 ATR-PS000200 Thread Tension Release Plate A =37)(z) 1
E-27 DSP-AC005800 Spring A 237 A= 1
E-28 PSR-AC000800 E-Ring A %37 bl ®#A EY(08) 1
E-29 PSR-AC000200 E-Ring E-3(®5) 1
E-30 CTR-BB001100 Stopper A =37 2EH 1




RO %A 53| A

Press bar & Tension Release Mechanism

E-38 O
E-40
E-34 y E-37 {
E-33
¢ NS v OFE41
e E 46-1 E- 46 2 LE-42
E-20 E 31
E-60 ) o w )
E21 E-19 E- 3o Ei32 o E-36
E-17 E 28 E-39
E-22 = - OE-45
' E-24 E 28 27 E- 29 EAd
E-23
E-43
E-49 / ‘
X
E-47 E-46
f L o
- E51 E-52
E-54 Q .
E-55 E56 M E-58 ;
E E-8
!(;j E-9
E-7 E-6
% ES
= =
% E
§ E-5
[
E-1
e3 Q w8 E-13
i e NS E-14
E-2 ] tE18
E-15
Ed4 o 4 =E12

-,

E-10

£y

E-11 E59




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
E-31 D WS-AA000500 Washer A =27 ~EF 94 1
E-32 DSC-AA003300 Screw(9/64"n=40) A %27) 289 HUAH9/64'n=40) 1
E-33 CPM-BH000900 Connecting Rod =2y 2] d4% 1
E-34 SC-001912-00 Hinge Screw For Knee Lefter Plate =24 £g)7] 9442 chit 1
E-36 CPM-CA001700 Knee Lifting Link T2 &Y = 1
E-37 DSC-FF002300 Hinge Screw w2 22)7] 442 dAk) 1
E-38 PSR-AC000200 E-Ring E-%(®5) 1
E-39 DSN-AA000600 Nut(3/16"n=32) 22 YE(3/16'n=32) 1
E-40 DSC-FH000900 Hinge Screw FE &9 3 AL 1
E-41 PPK-BA000500 O-Ring g Ew & 29 1
E-42 PSR-AC000200 E-Ring E-Z(®5) 1
E-43 CPM-CR000901 Knee Lifting Rod F= & ¥ 1
E-44 DSC-FA018800 Hinge Screw ne 98 B thiat 1
E-45 DSN-AA000600 Nut(3/16 n=32) 224 YE(3/16'n=32) 1
E-46 ATR-PS000300 Tension Release Cable Al L37] Ao B (£) 1Set
E-46-1 | AS-000042-00 Wire Rope S}olo] 2o 1
E-46-2 | AS-000042-00 Cable A 237] Aol & 1
E-47 DSC-HZ001100 Connecting Bolt Aol 44 2= 1
E-48 DSN-AA002400 Nut(A) AlolE A YE(A) 1
E-49 PSN-AA001700 Nut(B) Aol® 94 JE(B) 1
E-50 CTR-CM001200 Operating Lever For Thread Release A =27] 25 g 1
E-51 CTR-CMO001300 Cam Driving Lever A Az G 1
E-52 D CL-AA008200 Collar A Az g)8) 1
E-53 DSC-CB000700 Screw (M5) A AZ e} TAYAHMS) 1
E-54 CTR-BQO00200 Pipe For Thread Release Lever A £37] 4w slo|z 1
E-55 DWS-AA016700 Flat Washer 3 oA 1
E-56 PPK-BA000900 O-Ring 23 (P11) 1
E-57 DTC-AH001200 Cable Clip(A) Aol E ZH(A) 1
E-58 DSC-BA000700 Screw(3/16 n=32) EyY Y 28 aAYAH3/16=32) 1
E-59 CPB-BH000600 Safety Guide ok 7lol= 1
E-60 D WS-AA000500 Washer 39l 1




Thread Trimmer Mechanism

ALE &l

F-35 W
=
F-34 =
F-32 © F-28 =
- F-39
F31L=™ (ol =R
l e ) = F-40

N =
F-221
F-22= . F-20

F-18 gD
dF19

F-29” F-36

. o
O F o7 O OF-38

L1 Fs7
&8 F-26

F-52  F-54

F-15? Lo ——— ]
P‘F—l4 F.53 F-50 F-51

F-16° AF-17

F-10

F-6% C

F-5 m g !
,:F_'j - F-7 F9 Fg

= ==
F-23 T,




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég‘:: Eg
F-1 CTT-NB000901 Fixed Mes IA 1

F-2 DSC-BB002000 Screw(9/64"n =40) A A TAYAH9/64"n=40) 1

F-3 DSC-BF006200 Screw(1/8"n=40) A~ A 2AYAH1/8"1=40) 1

F-4 DSN-AA001700 Nut(1/8"n=40) A A A 28U} YE(1/8'=40) 1

F-5 CTT-BJ001100 Thread Detachable Plate Al 710 1

F-6 DSC-BJ003500 Screw(11/64"n=40) £ o)z B2 AW 2ALH(11/64'n=40) 1

F-7 CTT-NA000600 A Rotary Mes 3| A A~ 1

F-8 CTT-NA001000 B Rotary Mes 3 A A 1

F-9 DSC-BB001400 Screw(11/64n=40) 3 A 2~ A UAH11/64"n=40) 2

F-10 PSR-AA000100 Stopper C-Ring 22 (@15) 1

F-11 D WS-AA005100 Washer A Eo oA 1

F-12 CTT-BF001700 Holder M &Y 1

F-13 PBR-BA001200 Needle Bearing YE wefd 1

F-14 CTT-CA001700 Connecting Link A4 g3 1

F-15 DSC-FA019400 Pivot Screw a4 Y3 i) 1

F-16 DSN-AA000900 Nut(11/64"n=40) S/P A o|Z YAk Y E(11/64 n=40) 1

F-17 DSC-FA019300 Pivot Screw A7 g3 hixl (L) 1

F-18 CTT-CM002900 Thread Trimmer Lever AFE 9w 1

F-19 DSC-BF000700 Screw(15/64 n=28) W o]~ TAUAL B(15/64"n=28) 1

F-20 CTT-DF000501 Reversal Cam A7 (K1895) 1 | Dec29.10
F-21 D GR-AA003001 Thread Trimmer Gear Assembly AFE 7)) (%) Iset | Feb.01.11
F-22 DSC-CB000500 Screw(15/64 n=28) A Azohf 7AUAH15/64'n=28) 4

F-23 CTT-KF000700 Thread Trimmer Shaft Mg & 1

F-24 DBS-D A020000 Bushing Mg & 1A 1

F-25 DSC-CA000800 Screw(15/64 n=28) A& B/S IAYAH15/64n=28) 1

F-26 CTT-BN000500 Spring Guide A2 kY 1

F-27 DSP-AC006400 Spring 25 Yo Ax8 1

F-28 CTT-CM003100 Stopper Lever 229 Yy 1

F-29 PPN-AF003000 Stopper Pin 2E5 F(3x14) 1




Thread Trimmer Mechanism

ALE &l

F-35 W
=
F-34 =
F-32 © F-28 =
- F-39
F31L™ (ol =R
l e ) = F-40

N =
F-221
F-22= ’ F-20

F-18 gD
dF19

F-29” F-36

. o
O F o7 O OF-38

L1 Fs7
&8 F-26

F-52  F-54

F-15? Lo ——— ]
P]F—l4 F.53 F-50 F-51

F-16° AF-17

F-10

F6% C

F-5 m l !
,'::_'j - F-7 F9 Fg

= ==
F-23 T,




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
F-30 D CL-BB002500 Collar 259 gy 7}gt 1
F-31 D PN-AD009200 Collar Shaft 255 449 slet & 1
F-32 PSR-AC000300 Stop Ring QAT E(P4) 1
F-33 DSC-AC002200 Screw(1/4"n=40) 289 g9 2AYAH1/4'n=40) 1
F-34 DSP-AA010400 Spring AR TE714(B) 223 1
F-35 D GR-AA003101 Thread Trimmer Gear “B” A T%7]61(B) (K1896) 1 | FeboLll
F-36 CTT-BB002900 Stopper A B (K1886) 1
F-37 DSC-AA003000 Screw(3/16"n = 32) 259 FAk(3/16'n=32) 2
F-38 D WS-AA000600 Washer 255 3 oA 2
F-39 CTT-FD 000300 Cushion Rubber (A) ~EF A 1% 1
F-40 CTT-FZ000100 Cushion Rubber 24 3% 1
F-41 DSD-AA003200 Trimmer Solenoid Assembly AFE & ol B(R) 1Set
F-42 CTT-BB003100 Solenoid Base e R Rt 1
F-43 DSC-BA000700 Screw(3/16"n = 32) By w28 7AURH3/16'n=32) 2
F-44 CTT-CMO003000 Clutch Lever 293 44 1
F-45 D WS-AA000600 Washer 229 F 94 1
F-46 D SP-AC006500 Spring 2832 Az 1
F-47 DSC-FA019000 Pivot Screw 224 9 st 1
F-48 CTT-BH000101 Bobbin Presser Bar Hul ote 1
F-49 CTT-BHO000600 Lever = 1
F-50 CTT-BF000200 Holder 3ol 1
F-51 DSC-BF000100 Screw(1/8"n=44) vl Aol HYAH1/8'n=44) 4
F-52 DSC-HC000400 Bed Leg Rear W= 9 (A1) 1
F-53 DSP-AC001700 Spring HHl o Az 1
F-54 PSR-AC000500 E-Ring( #6) EZ(06) 1
F-55 CTT-FD000100 Stopper Rubber Hul B Ay 1
F-56 DSC-CA001500 Screw(15/64"n=28) £ 1AUAH15/64"n=28) 1
F-57 PTC-AG000100 Nylon Clip JdE 29 2




Reverse Button Mechanism
HAXIHE A

G6 g7 G8 G10 G9 CRila e G-13 G-14 G-15
= 0 = 3
Glil G2 63 G-4 G-5 ﬁ
|
G-20
G-18:
G-17
G-21
Ref. No. Parts No. Note Name of Parts z | Q'ty épp!ied
eriod
G-1 ARB-PS000700 Reverse Button Ass'y AR E(R) 1Set
G-2 PPN-AF000900 Stopper Pin(2X8) =371(2x38) 1
G-3 DSN-AA003800 Nut A HE F o A HUE | 1
G4 DBS-D B008100 Guide Bushing g7 WE F A 1
G-5 PSR-AC000300 Stop Ring QAT B (P4) 1
G-6 CRB-BK000300 Reverse Selection Button HE(B) 1
G-7 CRB-K C000200 Shaft HE A& 1
G-8 DSP-AA010500 Spring HE(B) & A= 1
G-9 12-006S-2700 Support Screw HE 22| Ab 1
G-10 DSN-AA003900 Nut WE A A HUE 2
G-11 PSR-AC000400 E-Ring T4 4 88 = EJ(03) 1
G-12 CRB-LC000400 Button Case HE Aol A 1
G-13 CRB-FD 000200 Insulated Rubber(B) For Switch 2917 3 A a7(B) 1
G-14 CRB-FD 000300 Insulated Rubber (A) For Switch 2902 WA A T (A) 1
G-15 CRB-LA000100 Cover HE Ao~ AW 1
G-16 12-009C-2700 Reverse Button Switch g7 HE 2907 1
G-17 CRB-BJ000500 Pushing Plate Az WE 294 F5H 1 NOTE:
G-18 DSC-BJ005800 Screw(1/8"n=44) 2912 G BE(1/8"n=44) 2
G-19 12-004A-2700 Reverse Selection Switch 2914 1
A=KM-235A
G-20 DSC-BJ005700 Screw (M2 X 0.4) 292 1A EE B(M2x04) 2 B=KM-235B
G-21 12-009C-2700 Reverse Selection Switch Ass y Gz HE A9 1
G-22 12-104A-2700 Reverse Selection Switch Ass”y Az ME 29X 1




Thread Wiper Mechanism sunStar

eto|m A

H-19 H-18 H-15
H-201%= - ¢ T
b - =
R
= U '
H-14  H-16
=
H-12
'ﬂ’ H-13 |
| H-1 I i
H-5 0
N . ) N =0 _
. H6p 5 = 3
H-3 H-2 ; \»
ok o ') v
H4 ,, Hs M1 :1 ;
1 H-7 el BLEY H22
< H-1 =L
= : Applied
Ref. No. Parts No. Note Name of Parts = | Q'ty i
Period
H-1 CWP-BH001100 Wiper 9}o]5 1
H-2 CWP-KF000100 Wiper Rotary Shaft s}ol9] A= 1
H-3 DSC-BF001800 Screw(1/8"n=44) EY FAH1/8'n=44) 1
H-4 CWP-BF000500 Holder 9ol 3= 7o) (K1900) 1
H-5 DSC-BF003100 Screw(11/64"n = 40) Zhabako] LFAH(11/64"n=40) 1
H-6 CWP-CB000800 Wiper Crank S}olg == 1
H-7 SC-A104-4517 Screw(11/64-40-5) $7b o] HEAH11/64") 2
H-8 CWP-BJ001400 Crank Rotary Plate A=A AT 1
H-9 DPN-AA014200 Hinge Pin = A R 1
H-10 PSR-AC000400 E-Ring FY w3 2= EY(03) 2
H-11 CWP-BA000100 Crank Rotary Regulator Plate FA=A A 24T 1
H-12 DSC-FA019100 Hinge Screw sfolw = 31A] Al 1
H-13 DSC-BA000700 Screw(3/16"n = 32) Eu w28 34UAH3/16'n=32) 1
H-14 CWP-CA001900 Connecting Rod AT 44 F= 1
H-15 11-015A-2700 Wiper Solenoid Assembly o] H &g ol =(R) 1Set
H-16 DSP-AA010600 Solenoid Tension Spring &Y role Az 1
H-17 CWP-BB001500 Solenoid Bracket £E ol B3 v 1
NOTE: H-18 PWS-AA000500 Flat Washer 2 xol= A oA 4
H-19 PWS-CA000100 Spring Washer & oln BE A oly 4
PR H-20 PSC-BA000100 Screw (M3 X 0.5) &80T B2 TAUAHMIX05) 4
B=KM-235B H-21 DSC-BF003600 Screw(11/64"n = 40) sfol £ B7} A} 2
H-22 CWP-LA000500 Cover &g rols B 7 1
H-23 DSC-BA000100 Screw (9/64"n = 40) S dg = AW pab(9/64 n=40) 2




Lubrication

= T
1-12
(]
1-6
{ f_
L "
=
I-11 I-10
1-9

1-13

[}

N[5 = -4 |17
I-1 -3 i
U - A 4. e
I— | i
i -1-16 2 © 1115 ‘q i
| I-1-14 i
I-1-4 _
| 1-1-9 l ¥ 'r ' I
| N '
P" |
| |
' |
| |112 i
-1 |113 .
| '15 111 |
i !
‘ o J
: 00012 L
i 1113 |
' !
i -1-17 ‘ |t -2
' !
| |
I i-l|-2




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
I-1 ALB-PS002200 Oil Pump Ass y 2dPYZ(F) 1Set
I-1-1 CLB-JC000200 0Oil Pump Body 299z 25 1
I-1-2 PWS-CA000200 Washer 29 A=z 24 A} 94 3
I-1-3 DSC-BJ000300 Screw (9/64"n = 40) FY A S (9/64'n=140) 3
I-1-4 CLB-JP000501 Nipple For Oil Return Pipe 3H5F Folz JE 1 |Jun. 08. 10
1-1-5 CLB-JP000601 Nipple For Lower Shaft e 1 | Apr. 29. 10
I-1-6 CLB-BR000100 Impeller o)l @} 1
I-1-7 CLB-CN000200 Piston HArE 1
I-1-8 DSP-AA002700 Piston Spring IAE AZE 1
1-1-9 DSC-BF007400 Pin Screw Y2E Az A} 1
1-1-10 PPN-AF000900 Pin 2B Az (RP2X8) 1
I-1-11 CLB-LB000100 Oil Pump Cover odg = AW 1
1-1-12 CLB-JM000400 0il Pump Cap o9 gz YdE 7 1
I-1-13 CLB-BG002100 Magnet Holder AA Frol 1
I-1-14 44-1208-1230 Screw(11/64"n = 40) 29 F= AW YAH11/64n=40) 4
1-1-15 D CL-AA001500 Collar For Impeller Shaft 29 F= 7l 1
I-1-16 DSC-CA000400 Screw(11/64"n = 40) 99 A2 2E UAH11/64'n=40) 2
I-1-17 CLB-BB001700 Oil Pump Bracket 29 A= v 1
-2 DSC-BF000600 Screw(3/16" n=28) tolek 2 3 hAH(3/16'n=28) 3
-3 DSP-AC002300 Spring Joint 29 Pz 2QE Az 1
1-4 D CL-AA002600 Collar o9 gz zqlE 7lg 1
I-5 DSC-CA000400 Screw(11/64"n = 40) 09 Hz 2 E YAH11/64'n=40) 2
1-6 ALB-PS002300 Main Shaft Oil Pipe Ass y A& F4 Fo|x 1
1-7 CLB-JG000300 Oil Return Tube 55 vjo]xz 1
-8 CLB-JF002200 Lower Shaft Oil Pipe & F4 Jo|= 1
1-9 CLB-BG002200 Holder 3t vjo] . Ato] 1
1-10 DSC-BF003600 Screw(11/64"n = 40) dlo| 2= B7kg UAH(11/64'n=40) 1
I-11 CLB-BJ000400 Oil Shield et s 1
1-12 DSC-BA000300 Screw(11/64"n=40) Hlo]= qhf #upAR(11/64"n=40) 1
I-13 PTC-AG000100 Nylon Clip ol & 29 2




Accessories
AN M A

J-13 J-14

J-29

1333 337 ‘
{3-32 J-41 © e
J-39] 1338

B3




SunLhtar

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
J-1 CAC-MHO000100 Accessory Box A A wkA 1
J-2 CAC-MD000300 oil 2d A 1
J-3 CAC-JB000100 Oil Tank 83} 1
J-4 CST-FD 001200 Head Support Rubber “B” A 1 (&) 2
CST-FD001100 Head Support Subber “A” 32 1H(F) 2
=
e GP-052071-00 Option | Head Support Subber “A”(Full Submerged Type Table) | 31#] ZF-(Z) (W3 ®] o] &) 2
J-6 CST-FF000400 Rubber Cushion For Hinge 32 13 (d) 2
J-7 CST-BB002500 Head Hinge 317 2
J-8 CAC-MA000500 Sewing Machine Cover w] A AH () 1
J-9 PTL-BA000100 Driver(Large) zefo ¥ (d]) 1
J-10 PTL-BA000200 Driver(Middle, Small) ZgloH (&, &) 1
J-11 CST-MF000100 Thread Stud Ass y A Lo (x) 1Set
J-12 CGA-GA000200 Needle Plate A3t 1
J-13 CGA-GA002000 Needle Plate 27t 1
J-14 CGA-GA003200 Needle Plate(AL-Type) A (uhEg) 1
J-15 CST-CR000500 Knee Base Rubber 22 egx wAN 1
J-16 D PK-D C000300 Cap 299 Ff HA 2R 1
J-17 - Nail = 10
J-18 CHK-HB000600 Bobbin Hul 2
J-19 - Needle s AY 1
J-20 - Needle W BY 1
J-21 CST-CR000100 Head Support Pole n) Al vk 1
J-22 91-004C-1230 Cloth Guide A 1
J-23 SC-0204-1230 Screw (9/64n = 40) E¥o] ulele AHeuab(9/64 n=40) 1
J-24 DTC-AK000300 Magnet A4 1
J-25 60-101A-2350 Belt Cover Ass y(Only For Trimming M/C) | ®EAW (Z)-A}A 1Set
J-25-1 CMB-LA019600 Belt Cover(A) W E 78 (A) 1
J-25-2 CMB-LA019500 Belt Cover(B) € 718 (B) 1
J-25-3 CMB-LA019700 Belt Cover(C) Wl E 718 (C) 1
J-25-4 CMB-LA019800 Belt Cover(D) W EAW(D) 1
J-25-5 | PSC-DD000100 Screw Eajap 2
J-25-6 DSC-BF001200 Screw(11/64"n = 40) Zha}ate] YAH(11/64"n = 40) 2
J-25-7 DSC-BJ000200 Screw(11/64"n = 40) F8o] B2 ZLuUbak(11/64'n=40) 6
J-25-8 DSC-HB002500 Screw For Belt Cover W E A A AL 2
J-26 CLB-JG000300 Oil Return Tube 35 vol= 1




Accessories
AN M A

J-13 J-14

J-29

1333 337 ‘
{3-32 J-41 © e
J-39] 1338

B3




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
J-27 AS-009197-00 Bobbin Winder Ass'y A7) (Z) 1
J-28 CST-JA000800 A 0Oil Pan LX) 1
J-29 CAC-MG000300 Oil Pan Gasket 29 W 7pAA 2
J-30 DSC-BF006100 Screw (M8 X 1.25) w677 whl JAHM8 X 1.25) 1
J-31 CST-FB000200 Packing W& el YA 28 1
J-32 CLB-JP002500 Oil Pan Nipple 2d H s 1
J-33 DSC-CA003500 Screw(15/64"n = 28) = FUAH15/64"n=28) 1
J-34 43-101A-1600 Knee Lifting Ass' y 72 23 (x) 1set
J-34-1 CST-KC001300 Knee Lifter Shaft F2 s 1
J-34-2 CST-FZ000100 Knee Lifter Pad ne ukx 39 1
J-34-3 CST-BJ000400 Knee Lifter Pad Insert Plate B2 ukx] 33 zle] g 1
J-34-4 CST-CA000200 Holder Be ukx 39 g7 g3 1
J-34-5 DSC-AA002700 Set Screw 22 wkx g7 g3 Aat 1
J-34-6 CST-CB000300 Knee Lifter Arm Joint Complete 72w g4 93 1
J-34-7 DSC-CC000100 Screw(5/16"n =18) 22wl 2 9AUAH5/16m=18) 2
J-34-8 CST-K C001200 Shaft AeAA = 1 @_
J-35 PSR-AC000100 E-Ring( ®9) AIA & H(EH 09) 1
J-36 DSP-AC005600 Spring A oA Az 1
J-37 CST-BB002900 Knee Lifting Controller A o] A 1
J-38 DSC-AA000300 Screw(15/64"n = 28) 3 A} 1
J-39 DSC-BA002700 Screw(15/64n=28) AoA £224 YAHF) (15/64'n=28) 1
J-40 DSC-BA002800 Screw(15/64n=28) AoJA £z YA ) (15/64'n=28) 1
J-41 D SN-AA000400 Nut(15/64"n=28) 2342 2T thial J(15/64'n=28) 2
J-42 CAC-MA000500 Sewing Machine Cover v A AH () 1
J-43 CWP-BHO001100 Wiper 9}o] 5 1
J-44 CTT-NB000500 Fixed Mes A WA 1
J-45 D TL-CC000100 Box Spanner TR b AE 244 Ay 1
J-46 PTL-AB000100 Wrench(2mm) A 2| (2mm) 1
J-47 PTL-AB000300 Wrench(2.5mm) =) (2.5mm) 1
J-48 PTL-AB000500 Wrench(3mm) A (3mm) 1

NOTE:
J-49 PTL-AB000200 Wrench(5mm) & 2] (5mm) 1
J-50 PTC-AG000100 Nylon Clip Jdz 3 4

A=KM-235A

B=KM-2358 J-51 CST-MF000100 Thread Stud Ass' y A 2o)(2) 1Set
J-52 CST-JA002500 B Oil Pan 2d5 1




Program Unit Box & Automatic Presser Foot Lifter
o2 SLE YA U XI5 £ 28 oA

—

K-33 K-47 : G - K-59

K-58
K-40 Q O K-39

K-36 a 3 k37

K-56 @=

1
1
i
I
I p, .!

K-44 7

S K-61

K-49 K42 K-41K-49

(
Q=== 00| :

K-1-1  K-1-5(PCBAssy)

=silugs

K-11
K-15 K161718 K-14 K10  quem K10

|
' K20 o b 713

— K-21

0 K25

.
*-—

KM-235 Type

s Spe.cia_ll Type




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
K-1 EE-001523-00 S-5 P/U B/D Assy S-5 P/U BE Ass y 1Set
K-1-1 GP-024743-00 Front cover A 7w 1
K-1-2 GP-024747-00 Membrane Switch W el A9% 1
K-1-3 CA-000479-00 P/U Connector Cable(SE-013) P/U A7 # o] Z(SE-013) 1
K-1-4 | 30-001M-SES5 Screw For P/U Box M3*16 EHA] o] 1A AL 5
K-1-5 BD-000255-03 P/U PCB Ass'y P/U PCB Ass'y 1Set
K-1-6 GP-024744-00 Rear cover A9 1
K-2 GP-051355-00 Bracket For Program Unit Box(KM-235) R 1
K-3 91-0295-1000 Screw For P/U Box TAA} 1
K-4 91-029S-1000 Screw For P/U Box(Special) TAYA} 1
K-5 18-107B-9000 Auto Knee Lifter Solenoid Case AE F287 Yot Aoja 1
K-6 18-018B-9000 Auto Knee Lifter Solenoid Cover A5 228 &Y o= AH 1
K-7 91-027B-3000 Screw For C-9 Bracket TAA} 1
K-8 - Shaft(B) For Solenoid Z(A) 1
K-9 - Shaft(A) For Solenoid =(B) 1
K-10 18-109B-9000 Fixing Plate For Stroke kb 4 @_
K-11 01-134C-1701 Screw IAAL 1
K-12 18-011B-5607 Solenoid Shaft Connecting Rod. dARc 1
K-13 18-019S-5607 Nut HE 4
K-14 18-020A-5607 Ball Joint(Right) ZOE($) 1
K-15 18-021A-5607 Ball Joint(Left) ZE(H) 1
K-16 18-018B-5607 Middle Connecting Bar(KM-235) Z7F 974 vHKM-235) 1
K-17 25-004A-3200 Middle Connecting Bar(Special) Z7F 97 ¥}(Special) 1
K-18 25-004A-5607 Middle Connecting Bar(KM-560-7) 27+ 47 wH(KM-560-7) 1
K-19 18-0165-5607 Nut(R ) YE(S 1
K-20 18-0155-5607 Nut(L) YE(F) 1
K-21 25-006A-3200 Knee Lifting Shaft n=ga = 1
K-22 20-016C-6100 Sticker For Auto Knee Lifting Sol. 2ElA 1
K-23 91-030S-1000 Screw For P/U Box Bracket TAGAL 2
K-24 01-039W-1701 Spring Washer For P/U Box Bracket 223 9lA 2

NOTE:
K-25 18-016S-5607 Nut HE 1
K-26 12-015M-2350 Cable For Auto Knee Lifting Solenoid A o] & 1

A=KM-235A

B=KM-2358 K-27 - Connector Pin a49 2
K-28 17-016B-3000 Plug For Auto Knee Lifting Solenoid 81 1




Program Unit Box & Automatic Presser Foot Lifter
o2 SLE YA U XI5 £ 28 oA

—

K-33 K-47 : G - K-59

K-58
K-40 Q O K-39

K-36 a 3 k37

K-56 @=

1
1
i
I
I p, .!

K-44 7

S K-61

K-49 K42 K-41K-49

(
Q=== 00| :

K-1-1  K-1-5(PCBAssy)

=silugs

K-11
K-15 K161718 K-14 K10  quem K10

|
' K20 o b 713

— K-21

0 K25

.
*-—

KM-235 Type

s Spe.cia_ll Type




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty ég?:lgg
K-29 08-014C-3701 Tube(C) FE(C) 1
K-30 18-029C-5607 Guide Bushing For Cable Tlol= A 1
K-31 18-023R-5607 Rubber Washer ATV 1
K-32 11-011A-SF55 Pedal Base g wo] 2~ 1
K-33 10-016A-SC53 Spring Housing 2237 319A 1
K-34 10-107A-SC53 Pedal Control Lever(Ass y) Hg g (=) 1Set
K-35 10-018G-SC53 Tension Spring For Pedal A A3 1
K-36 10-019G-SC53 Pressure Spring For Presser Foot g ~x=g 1
K-37 10-020G-SC53 Pressure Spring For Thread Trimming g ~x=g 1
K-38 10-021S-SC53 Pressure Control Screw For Thread Trimming TAAL 1
K-39 10-024P-SC53 Spring Guide(A) 2328 7o) =(A) 1
K-40 10-025P-SC53 Spring Guide(B) 2328 7}lo] =(B) 1
K-41 10-024W-SC53 Parallel Washer For Pedal Shaft LIS 1
K-42 ST-000287-00 Shaft For Pedal Control Lever = 1
K-43 10-026A-SC53 Pedal Magnet & Film Base g A4 & HE o~ 1
K-44 10-027C-SC53 Pedal Magnet g 24 1 @_
K-45 10-029P-SC53 Stopper(A) For Pressure Spring 2EF(A) 1
K-46 10-030P-SC53 Stopper(B) For Pressure Spring 2E3(B) 1
K-47 10-031S-SC53 Screw For Spring Housing TA AL 2
K-48 10-031W-SC53 Parallel Washer 94 1
K-49 11-012C-3701 Bushing For Pedal Control Lever Shaft A 2
K-50 03-004S-SM55 Fixing Bolt For Pedal Magnet & Film Base TAAL 2
K-51 06-1000-SE55 Pedal P.C.B Ass'y Hg P.CB(Z) 1Set
K-52 12-009B-SE55 Connector for Pedal AW 1
K-53 10-028S-SC53 Screw For Pedal P.C.B TAAL 3
K-54 10-010M-AT10 Fixing Nut vE 1
K-55 02028SW-9115 Fixing Spring Washer 223 94 1
K-56 06-001M-SES5 Screw For Pedal Base TAAL 4
K-57 91-001A-3701 Belt Cover(B) Wl e 7w (B) 1
K-58 91-004C-SA53 Belt Guide WE ylol= 1
NOTE: K-59 09-0318-3701 Screw For Belt Guide TA AL 1
K-60 91-101A-SA53 Belt Cover(A) wle 7An|(A) 1
A=KM-235A K-61 07-0273-3701 Screw For Belt Cover(A) TAAL 2
B=KM-235B
K-62 06-0000-SE55 Pedal Unit Assembly Hd f9(x) 1Set
K-63 EA-000023-00 Edge Sensor Al A 1Set




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No Parts No. Name of Parts  |Page |Ref.No.

- Needle 9 |B-42 18-021A-5607 |Ball Joint(Left) 35 |K-15 CFA-KF000201 |Shaft 17 |D-85
- Needle 9 |B-43 18-023R-5607 [Rubber Washer 37 |K-31 CFA-KJ001100 |Feed Regulator Dial Shaft | 17 |D-88
- Nail 31 |J-17 18-029C-5607 |Guide Bushing For Cable | 37 |K-30 CGA-GA000200|Needle Plate 7 |A-33
- Needle 31 [J-19 18-107B-9000 [Auto Knee Lifter Solenoid Case | 35 [K-5 CGA-GA000200|Needle Plate 31 [J-12

- Needle 31 [J-20 18-109B-9000 |Fixing Plate For Stroke | 35 |K-10 CGA-GA002000|Needle Plate 7 |A-34
- Shaft(B) For Solenoid | 35 |K-8 20-016C-6100 |Sticker For Auto Knee Lifting Sol. | 35 |K-22 CGA-GA002000|Needle Plate 31 [J-13

- Shaft(A) For Solenoid | 35 |K-9 25-004A-3200 [Middle Connecting Bar(Special) | 35 [K-17 CGA-GA003200 [Needle Plate (AL-Type) | 7 [A-35
- Connector Pin 35 |K-27 25-004A-5607 |Middle Connecting Bar(KM-560-7) | 35 |K-18 CGA-GA003200 [Needle Plate(AL-Type)| 31 |[J-14
01-035P-1230 |Machine Number Plate | 7 [A-29 25-006A-3200 |Knee Lifting Shaft 35 |K-21 CGA-GB000501 |Feed Dog 13 |D-16
01-039W-1701 |Spring Washer For P/U Box Bracket | 35 |K-24 30-001M-SE55 |Screw For P/U Box 35 [K-1-4 CGA-GB001500 |Feed Dog 13 |[D-17
01-134C-1701 |Screw 35 |K-11 43-101A-1600 |Knee Lifting Assy 33 |J-34 CGA-GC000701 |Hinged Foot Complete | 19 [E-10
02028SW-9115 |Fixing Spring Washer 37 |K-55 44-1208-1230 |Screw(11/64"n=40) 29 |I-1-14 CHK-HA000700|Rotary Hook Ass y 11 |C-24
03-004S-SM55 |Fixing Bolt For Pedal Magnet & Film Base | 37 |K-50 60-101A-2350 (Belt Cover Ass y(Only For Trimming M/C) | 31 [J-25 CHK-HA000900|Rotary Hook Ass y 11 [C-25
06-0000-SE55 |Pedal Unit Assembly 37 |K-62 91-001A-3701 |Belt Cover(B) 37 |K-57 CHK-HB000600 (Bobbin (Al) 11 |C-26
06-001M-SE55 |Screw For Pedal Base | 37 [K-56 91-004C-1230 |Cloth Guide 31 |J-22 CHK-HB000600|Bobbin 31 |J-18
06-1000-SE55 |Pedal P.C.B Ass'y 37 |K-51 91-004C-SA53 |Belt Guide 37 |K-58 CHK-HC000700{Bobbin Case Ass' y 11 |C-27
07-0278-3701 |Screw For Belt Cover(A) | 37 |K-61 91-027B-3000 |Screw For C-9 Bracket| 35 [K-7 CHK-HH000400|{Hook Retainer 11 |C-28
08-014C-3701 |Tube(C) 37 |K-29 91-029S-1000 |Screw For P/U Box 35 |K-3 CLB-BB001700|0il Pump Bracket 29 |1-1-17
09-031S-3701 |Screw For Belt Guide 37 |K-59 91-029S-1000  [Screw For P/U Box(Special) | 35 [K-4 CLB-BG002100|Magnet Holder 29 |(I-1-13
10-010M-AT10|Fixing Nut 37 |K-54 91-030S-1000 |Screw For P/U Box Bracket | 35 |K-23 CLB-BG002200|Holder 29 |1-9
10-016A-SC53 [Spring Housing 37 |K-33 91-101A-SA53 [Belt Cover(A) 37 |K-60 CLB-BG002300 |Retainer Plate For Oil Wick | 13 [D-10
10-018G-SC53 [Tension Spring For Pedal | 37 |K-35 AAB-SM008301 |Arm, Bed Assembly 5 [A-1 CLB-BH000300|Retainer For Oil Tube | 19 |E-4
10-019G-SC53 |Pressure Spring For Presser Foot | 37 |K-36 AFA-PS000100 |Dial Shaft Locker A'ssy | 17 |D-95 CLB-BJ000400|0il Shield 29 |I-11
10-020G-SC53  |Pressure Spring For Thread Trimming | 37 |K-37 AGA-PS002200 |Hinged Foot Complete | 19 |E-11 CLB-BR000100|Impeller 29 |I-1-6
10-021S-SC53  |Pressure Control Serew For Thread Trimming | 37 | K-38 ALB-PS002200|0il Pump Ass'y 29 (I-1 CLB-CN000200 |Piston 29 |I-1-7
10-024P-SC53 |Spring Guide(A) 37 |K-39 ALB-PS002300|Main Shaft Oil Pipe Ass'y | 29 |1-6 CLB-FZ000100|Rubber Flange 13 |D-7
10-024W-SC53 [Parallel Washer For Pedal Shaft | 37 |K-41 AMB-PS001400 |Slide Plate Ass'y 7 |A-32 CLB-JC000200 |0il Pump Body 29 |1-1-1
10-025P-SC53 |Spring Guide(B) 37 |K-40 ARB-PS000700|Reverse Button Ass'y 26 |G-1 CLB-JF002200|Lower Shaft Oil Pipe 29 |I-8
10-026A-SC53 |Pedal Magnet & Film Base | 37 |K-43 AS-000042-00 |Wire Rope 21 |E-46-1 CLB-JG000300|0il Return Tube 29 |1-7
10-027C-SC53 |Pedal Magnet 37 |K-44 AS-000042-00 |Cable 21 |E-46-2 CLB-JG000300|0il Return Tube 31 |J-26
10-0285-SC53 [Screw For Pedal P.C.B | 37 |K-53 AS-009197-00 |Bobbin Winder Ass'y 33 |J-27 CLB-JJ001200 |0il Gauge Window 7 |A-22
10-029P-SC53 |Stopper(A) For Pressure Spring | 37 |K-45 AS-016315-01 |Take-Up Lever Complete | 9 |B-29 CLB-JL001600|Felt 9 |B-3
10-030P-SC53 [Stopper(B) For Pressure Spring | 37 |K-46 AS-016316-01 |Take-Up Lever Complete| 9 |B-28 CLB-JL002400|Felt 11 |C-2
10-031S-SC53 |[Screw For Spring Housing | 37 |K-47 ATA-PS001201|Supplementary Tension Ass y | 5 [A-17 CLB-JM000400|0il Pump Cap 29 |I-1-12
10-031W-SC53 [Parallel Washer 37 |K-48 ATA-PS001303|Tension Adjusting Apparatus Assy | 5 |A-14 CLB-JP000501|Nipple For Oil Return Pipe | 29 |I-1-4
10-107A-SC53 [Pedal Control Lever(Ass'y) | 37 |K-34 ATR-PS000200|Thread Tension Release Plate | 19 |E-26 CLB-JP000601|Nipple For Lower Shaft | 29 |I-1-5
11-011A-SF55 [Pedal Base 37 |K-32 ATR-PS000300|Tension Release Cable | 21 [E-46 CLB-JP002500|0il Pan Nipple 33 |J-32
11-012C-3701  [Bushing For Pedal Control Lever Shaft | 37 |K-49 BD-000255-03 |P/U PCB Ass'y 35 |K-1-5 CLB-LB000100|0il Pump Cover 29 |1-1-11
11-015A-2700 [Wiper Solenoid Assembly | 27 |H-15 CA-000479-00 |P/U Connector Cable(SE-013) | 35 |K-1-3 CLF-CA000200 [Feed Connecting Link(A) | 13 [D-25
11-020A-2500 |Magnetic Holder 9 |B-45-1 CAB-AA004600 [Arm 5 |A-1-1 CLF-CA000300 |Feed Connecting Link(B) | 13 [D-26
11-0215-2500  [Screw For Magnetic Holder | 9 |B-45-3 CAB-AB003904 |Bed 5 |A-1-2 CLF-CBO000700|Feed Rocker 13 |D-8
11-022W-2500 |Washer For Magnetic Holder | 9 |B-45-2 CAB-AB003908 |Bed 5 |A-1-2 CLF-CB000800 [Crank(Rear) 13 |D-21
12-004A-2700 [Reverse Selection Switch | 26 |G-19 CAC-JB000100{0Oil Tank 31 -3 CLF-CD000400 |Sliding Block and Shaft | 13 [D-20
12-0065-2700 [Support Screw 26 [G-9 CAC-MA000500{Sewing Machine Cover | 31 |J-8 CLF-CR000300|Feed Bar 13 [D-12
12-009B-SE55 [Connector for Pedal 37 |K-52 CAC-MA000500{Sewing Machine Cover | 33 |[J-42 CLF-KF000100|Feed Lifting Shaft 13 |D-36
12-009C-2700 |Reverse Button Switch | 26 |G-16 CAC-MD000300{0il 31 |J-2 CLF-KF000200|Feed Roker Shaft 13 |D-1
12-009C-2700 |Reverse Selection Switch Ass'y | 26 |G-21 CAC-MG000300[{Oil Pan Gasket 33 |J-29 CLF-KH000100 |Feed Bar Shaft 13 [D-13
12-015M-2350 |Cable For Auto Knee Lifting Solenoid | 35 |K-26 CAC-MHO000100{Accessory Box 31 [J-1 CLS-KC002600|Lower Shaft 11 [C-1
12-016M-2350 |Earth Line 7 |A-50 CFA-BB001300 [Stopper 17 |D-108 CMB-BB004500|Bed Leg Right 7 |A-38
12-104A-2700 |Reverse Selection Switch Ass'y | 26 |G-22 CFA-BM000100{Dial Shaft Stopper 17 |D-95-3 CMB-BJ002400|Gauge Plate 7 |A-52
13-0000-SE55 |Synchronizer Ass'y (Servo) | 9 |B-45-4 CFA-BN000100{Dial Shaft Holder 17 |D-95-1 CMB-FC005800 |Gasket 7 |A-21
13-2000-SE55 |Synchronizer Ass’y 9 |B-45 CFA-BN000200|Dial Shaft Holder Body | 17 |D-95-2 CMB-FC005900 |Gasket 5 |A-3
17-016B-3000  [Plug For Auto Knee Lifting Solenoid | 35 |K-28 CFA-CA000300{Feed Regulator Link 13 |D-28 CMB-HK000500{Thread Guide For Arm| 5 |A-11
18-011B-5607 |Solenoid Shaft Connecting Rod. | 35 [K-12 CFA-CB0003300 |Feed Regulator Arm 17 |D-96 CMB-HK001900|Thread Guide Left 5 |A-6
18-0158-5607 [Nut(L) 35 |K-20 CFA-CL000200{Roller 17 |D-98 CMB-HK002000|Guide Bar For Thread | 7 [A-19
18-016S-5607 |Nut(R ) 35 |K-19 CFA-CMO000300{Dial Shaft Stopper Handle | 17 |D-95-4 CMB-LA018000|Cover For Take Up Lever | 5 [A-9
18-016S-5607 |Nut 35 |K-25 CFA-CMO001300|Reverse Feed Control Lever | 17 |[D-105 CMB-LA018100|Top Cover 7 |A-20
18-018B-5607 |Middle Connecting Bar(KM-235) | 35 |K-16 CFA-CQO001100 |Feed Regulating Dial-Tnsert Type | 17 |D-92 CMB-LA018200|Face Plate 5 |A-2
18-018B-9000 [Auto Knee Lifter Solenoid Cover | 35 |[K-6 CFA-CQO001300 |Feed Regulating Dial-Insert Type | 17 |D-93 CMB-LA019500 [Belt Cover(B) 31 |J-25-2
18-019S-5607 [Nut 35 |K-13 CFA-DF000101|Feed Regulating 17 |D-83 CMB-LA019600|Belt Cover(A) 31 |J-25-1
18-020A-5607 |Ball Joint(Right) 35 |K-14 CFA-KF000100 [Shaft 17 |D-102 CMB-LA019700|Belt Cover(C) 31 |J-25-3




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
CMB-LA019800|Belt Cover(D) 31 |J-25-4 CTT-BHO000101|Bobbin Presser Bar 25 |F-48 D-69 Screw(1/4"n=40) 15 |D-69
CMB-LB008000|Cable Cover 7 |A-42 CTT-BH000600|Lever 25 |F-49 D-70 Stopper C-Ring 15 |[D-70
CMB-LD003200|Model Mark 7 |A-27 CTT-BJ001100 | Thread Detachable Plate | 23 [F-5 D-71 Crank Rod Complete 15 |D-T1
CMB-LD003500|Model Mark 7 |A-28 CTT-BN000500|Spring Guide 23 |F-26 D-72 Feed Cam(C) 15 |D-72
CNB-CD 000201 Sliding Block 9 |B-33 CTT-CA001700 |Connecting Link 23 |F-14 D-73 Screw(1/4"n=40) 15 |D-73
CNB-HK002100|Thread Guide 9 |B-40 CTT-CM002900{ Thread Trimmer Lever | 23 [F-18 D-74 Connecting Rod For Feed Regulator | 15 |D-74
CNB-HK002200|Thread Guide “A” 9 |B-39 CTT-CMO003000|Clutch Lever 25 |F-44 D-75 B/T Spring Holder 15 |D-75
CNB-KA002600|Needle Bar 9 |B-34 CTT-CM003100{Stopper Lever 23 |F-28 D-76 Screw(9/64"n = 40) 15 |D-76
CNB-KA002700|Needle Bar 9 |B-35 CTT-DF000501|Reversal Cam 23 |F-20 D-77 Reverse Feed Spring 15 [D-77
CPB-BF000400|Holder 19 [E-13 CTT-FD000100|Stopper Rubber 25 |F-55 D-78 Holder For Reverse Feed Spring | 15 |D-78
CPB-BH000600 [Safety Guide 21 |E-59 CTT-FD000300| Cushion Rubber (A) 25 |F-39 D-79 E-Ring 15 |D-79
CPB-CMO000300|Presser Bar Lifter Lever | 19 [E-17 CTT-FZ000100 |Cushion Rubber 25 |F-40 D-80 Feed Adjusting Shaft 15 |D-80
CPB-DF000700|Cam Shaft 19 [E-19 CTT-KF000700|Thread Trimmer Shaft | 23 |F-23 DBS-DA003400|Needle Bar Upper Bushing | 9 [B-36
CPB-HKO000101 |Thread Guide For Frame | 19 |E-14 CTT-NA000600|Rotary Mes 23 |F-7 DBS-DA003700|Vertical Shaft Upper Bushing | 11 |C-16
CPB-KB000100|Presser Bar 19 |E-1 CTT-NA001000 [Rotary Mes 23 |F-8 DBS-DA003801 |Upright Shaft Lower Bushing | 11 |C-18
CPB-KC000300|Presser Regulator Bar 19 [E-5 CTT-NB000500 |Fixed Mes 33 |J-44 DBS-DA004100|Lower Shaft Rear Bushing | 11 |C-11
CPM-BH000900|Connecting Rod 21 |E-33 CTT-NB000901 |Fixed Mes 23 |F-1 DBS-D A006700 |Bushing(Front) 13 |D-2
CPM-CA001700 (Knee Lifting Link 21 |E-36 CUR-KC000100|{Upright Shaft 11 [C-15 DBS-DA006800|Rear Bushing 13 |D-5
CPM-CMO002300{Knee Lifter Plate 19 [E-24 CUS-CHO000101 [Adjusting Valve For Lubrication | 9 [B-5 DBS-DA006800|Rear Bushing 13 |D-40
CPM-CR000901|Knee Lifting Rod 21 |E-43 CUS-DA002600 | Counterweight 9 [B-23 DBS-DA007100|Front Bushing 13 |D-37
CRB-BJ000500|Pushing Plate 26 |G-17 CUS-DA002700 | Counterweight 9 [B-24 DBS-D A018200 |Bushing 19 |E-2
CRB-BK000300 |Reverse Selection Button | 26 |G-6 CUS-FA000100 [Rubber 9 |[B-2 DBS-DA020000|Bushing 23 |F-24
CRB-FD 000200 {Insulated Rubber(B) For Switeh | 26 |G-13 CUS-K (002601 [Main Shaft 9 |B-1 DBS-DA024900 |Needle Bar Lower Bushing | 9 |B-38
CRB-FD 000300 |Insulated Rubber (A) For Switch | 26 |G-14 CWP-BA000100|Crank Rotary Regulator Plate | 27 |H-11 DBS-DA025800|Main Shaft Center Bushing| 9 [B-11
CRB-K (000200 [Shaft 26 |G-7 CWP-BB001500{Solenoid Bracket 27 |H-17 DBS-DA025900 {Lower Shaft Bushing(Front) | 11 [C-4
CRB-LA000100|Cover 26 |G-15 CWP-BF000500 |Holder 27 |H-4 DBS-DB001101|Main Shaft Rear Bushing | 9 [B-17
CRB-LC000400(Button Case 26 |G-12 CWP-BH001100| Wiper 27 |H-1 DBS-DB007600|Main Shaft Front Bushing| 9 [B-9
CST-BB002500|Head Hinge 31 |J-7 CWP-BH001100 | Wiper 33 |J-43 DBS-DB007700 {Lower Shaft Bushing(Center) [ 11 [C-8
CST-BB002900|Knee Lifting Controller | 33 [J-37 CWP-BJ001400 [Crank Rotary Plate 27 |H-8 DBS-DB008100|Guide Bushing 26 |G-4
CST-BJ000400 |Knee Lifter Pad Insert Plate | 33 |J-34-3 CWP-CA001900|Connecting Rod 27 |H-14 DCL-AA000100|Main Shaft Collar 9 |B-13
CST-CA000200(Holder 33 |J-34-4 CWP-CB000800 |Wiper Crank 27 |H-6 D CL-AA001500 |Collar(B) 11 |C-9
CST-CB000300|Knee Lifter Arm Joint Complete | 33 [J-34-6 CWP-KF000100 |Wiper Rotary Shaft 27 [H-2 DCL-AA001500 |Collar For Impeller Shaft | 29 |I-1-15
CST-CR000100|Head Support Pole 31 |J-21 CWP-LA000500 | Cover 27 |H-22 DCL-AA002600 |Collar 29 |1-4
CST-CR000500|Knee Base Rubber 31 |J-15 D-41 Screw(15/64"n =28) 15 [D-41 D CL-AA002800 |Collar 17 |D-81
CST-FB000200 |Packing 33 |J-31 D-42 Feed Lifting Bell Arm | 15 [D-42 D CL-AA008200 |Collar 21 |E-52
CST-FD001100|Head Support Subber “A™ | 31 [J-5 D-43 Screw(3/16"n=28) 15 [D-43 D CL-BB002500 |Collar 25 |F-30
CST-FD001200|Head Support Rubber “B" | 31 |J-4 D-44 Screw(3/16"n=32) 15 |D-44 D GR-AA003001 |Thread Trimmer Gear Assembly | 23 |F-21
CST-FF000400|Rubber Cushion For Hinge | 31 [J-6 D-45 Rear Crank 15 |D-45 DGR-AA003101 Thread Trimmer Gear “B” | 25 |[F-35
CST-FZ000100 |Knee Lifter Pad 33 |J-34-2 D-46 Rear Crank 15 |D-46 DGR-AD000100|Main Shaft Gear 9 |B-15
CST-JA000800 |Oil Pan 33 |J-28 D-47 Screw(3/16"n=28) 15 |D-47 DGR-AD000200|Upright Shaft Upper Gear | 11 [C-20
CST-JA002500 |0il Pan 33 |J-52 D-48 Hinge Pin 15 |[D-48 DGR-AD000300|Upright Shaft Lower Gear | 11 [C-22
CST-KC001200(Shaft 33 |J-34-8 D-49 Screw(11/64"n=40) 15 |D-49 DGR-AD000400|Lower Shaft Gear 11 |C-13
CST-KC001300|Knee Lifter Shaft 33 |J-34-1 D-50 0il Wick 15 |D-50 DPK-CA000100 |Robber Plug 7 |A-26
CST-MF000100|Thread Stud Ass y 31 |J-11 D-51 Holder For Oil Wick 15 [D-51 DPK-CB000200 |Rubber Plug 5 |A-5
CST-MF000100|{Thread Stud Ass'y 33 [J-51 D-52 Reverse Feed Solenoid Ass'y | 15 |[D-52 DPK-CB000200 [Robber Plug(Large) 7 |A-25
CTA-BA000200|Tension Barrel 5 |A-14-1 D-53 Stud Screw For Connecting Rod | 15 |D-53 DPK-CB000200|Rubber Plug 7 |A-51
CTA-BJ000100 | Tension Release Washer | 5 [A-14-7 D-54 Bracket For Reverse Feed Solenoid | 15 |D-54 DPK-CB000400|Rubber Cap 9 |B-44
CTA-HK000200|Guide Plate 5 |A-17-1 D-55 Screw(M5X 0.8) 15 |D-55 DPK-CB000900(Face Plate Rubber Cap(L) | 5 [A-4
CTA-HL000100|Tension Disk 5 |[A-14-6 D-56 Spring Washer For Bracket | 15 [D-56 DPK-CB002500{Rubber Cap 13 (D4
CTA-HL000300|Tension Disk 5 |A-17-3 D-57 Serew(M6) 15 |D-57 DPK-CB002500|Rubber Cap 13 |D-39
CTA-HMO000500|Tension Stud 5 |A-14-4 D-58 Reverse Feed Solenoid Crank | 15 |D-58 DPK-CB002900(Robber Plug(Small) 7 |A-24
CTA-HMO000601 [Shaft 5 |A-17-2 D-59 Stud Serew For Solenoid Crank | 15 |D-59 DPK-CC001000|Rubber Plug For Cable | 7 [A-31
CTR-BB001100 [Stopper 19 [E-30 D-60 Hinge Nut For Connecting Rod| 15 |D-60 DPK-CZ000200 |Ratchet 5 |A-14-9
CTR-BQ000200 |Pipe For Thread Release Lever | 21 |E-54 D-61 Reverse Solenoid Connecting Rod | 15 |D-61 DPK-CZ000200|Packing 5 |A-15
CTR-CMO001200|Operating Lever For Thread Release | 21 |E-50 D-62 Tube 15 |D-62 DPK-CZ000600|Rubber Cap 19 [E-3
CTR-CM001300(Cam Driving Lever 21 |E-51 D-63 Plug 15 |D-63 DPK-CZ000900|0il Protection Rubber 9 |B-30
CTR-KC000500 [Shaft 19 |E-22 D-64 Hinge Pin For Connecting Rod | 15 [D-64 DPK-DC000300|Cap 31 |J-16
CTT-BB002900 [Stopper 25 |F-36 D-65 Peed Rocker Shaft Connecting Rod | 15 |[D-65 DPL-AA000201 |Pulley 9 |B-20
CTT-BB003100 [Solenoid Base 25 |F-42 D-66 Screw(11/64"n=40) 15 |D-66 DPN-AA000100 [Pin(A) 13 |D-23
CTT-BF000200 [Holder 25 |F-50 D-67 Feed Cam(A) 15 |D-67 DPN-AA003800|Tension Release Pin 5 |A-14-2
CTT-BF001700(Holder 23 |F-12 D-68 Feed Cam(B) 15 |[D-68 DPN-AA003900 |Pin(B) 13 |D-27




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
DPN-AA004000|Pin(C ) 13 |D-32 DSC-BF004000 {Screw(3/16"n=32) 11 |C-7 DSC-HA000100 [Screw(9/16™n=20) 19 [E-8
DPN-AA004100|Hinge Pin 13 |D-34 DSC-BF006100 [Screw (M8 X 1.25) 33 [J-30 DSC-HB002500|Screw For Belt Cover | 31 [J-25-8
DPN-AA014100|Dial Pin 17 |D-90 DSC-BF006200|Screw(1/8"n=40) 23 |F-3 DSC-HC000300|Bed Leg Front 7 |A-37
DPN-AA014200|Hinge Pin 27 [H-9 DSC-BF006300 {Screw(11/64"n=40) 13 |D-24 DSC-HC000400|Bed Leg Rear 25 |F-52
DPN-AA014500{Tension Release Pin 5 |A-13 DSC-BF007000(Set Screw 11 [{C-3 DSC-HD000600 |Adjusting Screw 17 |D-111
DPN-AD009200 [Collar Shaft 25 |F-31 DSC-BF007400|Pin Screw 29 |I-1-9 DSC-HZ001100 |Connecting Bolt 21 |E-47
DPN-BC001000|Hinge Pin(A) 13 |D-31 DSC-BF007700(Screw(1/8"n=44) 13 [D-11 DSD-AA003200 |Trimmer Solenoid Assembly | 25 [F-41
DPN-BC001100|Hinge Pin(B) 13 |D-29 DSC-BG000200 [Screw(5/16"n=28) 9 [B-22 DSN-AA000100 |Nut 7 |A-19-1
DPN-BC003900|Pin 17 |D-97 DSC-BJ000200|Screw(11/64"n =40) 31 [J-25-7 DSN-AA000400 [Nut(15/64"n =28) 33 |J-41
DPSP-AA010800|Presser Regulation Spring | 19 |E-7 DSC-BJ000300|Screw(11/64"n =40) 19 |E-18 DSN-AA000600 |Nut(3/16"n=32) 21 |E-39
DSC-AA000300 |Screw(15/64™n=28) 33 |J-38 DSC-BJ000300|Screw(9/64"n =40) 29 |1-1-3 DSN-AA000600 [Nut(3/16"n=232) 21 |E-45
DSC-AA001000 [Screw(3/16™n=28) 13 |D-22 DSC-BJ000400{Screw(11/64"n = 40) 5 |A-8 DSN-AA000900 |Nut(11/64"n =40) 17 [D-112
DSC-AA001300 [Screw 5 [A-1-4 DSC-BJ001400|Screw(9/64"n = 40) 19 |E-16 DSN-AA000900 [Nut(11/64"n =40) 23 |F-16
DSC-AA002700 |Set Screw 33 [J-34-5 DSC-BJ002400|Screw(3/16™n=32) 17 |D-107 DSN-AA001700 |Nut(1/8"n=40) 23 |F-4
DSC-AA003000 [Screw(3/16™n=32) 25 |F-37 DSC-BJ003500(Screw(11/64"n = 40) 7 |A-43 DSN-AA002400 |Nut(A) 21 |E-48
DSC-AA003200|Screw 5 [A-1-3 DSC-BJ003500|Screw(11/64"n = 40) 17 |D-109 DSN-AA003800|Nut 26 |G-3
DSC-AA003300 [Screw(9/64"n=40) 21 |E-32 DSC-BJ003500|Screw(11/64"n =40) 23 |F-6 DSN-AA003900 |Nut 26 |G-10
DSC-AC002200 [Screw(1/4"n=40) 25 [F-33 DSC-BJ005700|Screw(M2X 0.4) 26 |G-20 DSN-CC000100 |Presser Adjusting Nut | 19 [E-9
DSC-AZ000300 [Screw 5 [A-1-5 DSC-BJ005800(Screw(1/8"n=44) 26 |G-18 DSN-CD000100|Cap 5 [A-14-10
DSC-BA000100 [Screw(9/64"n = 40) 5 |A-7 DSC-BJ005900{Screw For Top Cover 7 |A-23 DSN-CD000400|Nut 7 |A-17-5
DSC-BA000100|Screw(9/64"n = 40) 5 |A-12 DSC-CA000100 [Screw(15/64"n=28) 5 |A-16 DSP-AA001600 |Spring 11 |C-6
DSC-BA000100 [Screw(9/64"n=40) 27 |H-23 DSC-CA000100 [Screw(15/64"n=28) 9 |B-18 DSP-AA002700 |Piston Spring 29 |I-1-8
DSC-BA000200|Screw(9/64"n=40) 19 |E-12 DSC-CA000100|Screw(15/34"n=28) 11 |C-5 DSP-AA002800 |Feed Regulator Dial Spring | 17 [D-91
DSC-BA000300 [Screw(11/64"™n = 40) 29 [I-12 DSC-CA000100|Screw(15/64"n =28) 13 |D-6 DSP-AA005200 |Spring 17 [D-99
DSC-BA000400 [Screw(3/16™n=28) 17 |D-100 DSC-CA000100 [Screw(15/64"n=28) 13 |D-38 DSP-AA010300 |Presser Regulation Spring | 19 [E-6
DSC-BA000700 [Screw(3/16™n=32) 21 |E-58 DSC-CA000200|Set Screw 5 |A-14-5 DSP-AA010400 |Spring 25 |F-34
DSC-BA000700 [Screw(3/16™n=32) 25 |F-43 DSC-CA000400|Screw(11/64"n =40) 29 |1-1-16 DSP-AA010500 |Spring 26 |G-8
DSC-BA000700|Screw(3/16"n=32) 27 |H-13 DSC-CA000400 [Screw(11/64"n=40) 29 |1-5 DSP-AA010600 |Solenoid Tension Spring | 27 [H-16
DSC-BA000900 [Screw(9/64"n = 40) 7 |A-45 DSC-CA000500 [Screw(1/4"n=40) 9 |B-14 DSP-AB003500 |Spring 17 [D-110
DSC-BA000900 [Screw(9/64"n = 40) 7 |A-47 DSC-CA000500|Screw(1/4"n=40) 9 |B-16 DSP-AC001700 |Spring 25 |F-53
DSC-BA000900|Screw(9/64"n = 40) 7 |A-49 DSC-CA000500|Screw(1/4"n=40) 9 [B-25 DSP-AC002300 |Spring Joint 29 |I-3
DSC-BA001400 [Screw(3/16™n=32) 17 |D-106 DSC-CA000500 [Screw(1/4"n=40) 11 |C-14 DSP-AC005600 |Spring 33 |J-36
DSC-BA002700 [Screw(15/64"n = 28) 33 [J-39 DSC-CA000500 [Screw(1/4"n=40) 17 |D-82 DSP-AC005800 |Spring 19 |E-27
DSC-BA002800 [Screw(15/64"n=28) 33 [J-40 DSC-CA000800 |Screw(15/64"n =28) 9 [B-10 DSP-AC006400 |Spring 23 |F-27
DSC-BB001400|Screw(11/64™n=40) 23 |F-9 DSC-CA000800 [Screw(15/64"n=28) 9 |[B-12 DSP-AC006500 |Spring 25 |F-46
DSC-BB002000 [Screw(9/64"n = 40) 23 [F-2 DSC-CA000800 [Screw(15/64"n=28) 9 |B-31L DSP-BA000900 |Spring 5 [A-17-4
DSC-BC000100 [Screw(11/64"™n = 40) 7 |A-36 DSC-CA000800 |Screw(15/64"n =28) 11 |C-12 DSP-BA001000 |Tension Spring 5 [A-14-8A
DSC-BC000100|Screw for Needle Plate | 7 |A-53 DSC-CA000800 |Screw(15/64"n =28) 11 [C-17 DSP-BA002300 |Tension Spring 5 [A-14-8B
DSC-BF000100 [Screw(1/8"n = 44) 9 [B-41 DSC-CA000800 [Screw(15/64"n=28) 11 |C-19 DSP-BB000200 |Check Spring 5 [A-14-3
DSC-BF000100 [Screw(1/8"n=44) 25 [F-51 DSC-CA000800|Screw(15/64"n =28) 17 |D-87 DTC-AH000100|Cable Holder 7 |A-48
DSC-BF000400 [Screw(15/64"n = 28) 13 |D-15 DSC-CA000800 |Screw(15/64"n =28) 23 |F-25 DTC-AH001200|Cable Clip(A) 21 |E-57
DSC-BF000600 [Screw(3/16™n=28) 29 |1-2 DSC-CA001100 [Screw(1/4"n=40) 9 |B-26 DTC-AK000300|Magnet 31 |J-24
DSC-BF000700 [Screw(15/64"n = 28) 23 [F-19 DSC-CA001100 [Screw(1/4"n=40) 13 |D-30 DTL-CC000100 |Box Spanner 33 |J-45
DSC-BF000800 [Screw(15/64 ™ n = 40) 9 |[B-21 DSC-CA001500|Screw(15/64"n =28) 25 [F-56 DWS-AA000500|Washer 21 |E-31
DSC-BF001000 |Screw(11/64™n=40) 17 |D-84 DSC-CA001700 [Screw(15/64"n=28) 9 |[B-37 DWS-AA000500|Washer 21 |E-60
DSC-BF001200 [Screw(11/64™n = 40) 19 |E-15 DSC-CA001900 [Screw(1/4"n=40) 11 |C-21 DWS-AA000600|Washer 25 |F-38
DSC-BF001200 [Screw(11/64"™n=40) 31 [J-25-6 DSC-CA001900|Screw(1/4"n=40) 11 |C-23 DWS-AA000600|Washer 25 |F-45
DSC-BF001800 [Screw(1/8"n=44) 13 |D-19 DSC-CA003500 |Screw(15/64"n =28) 33 [J-33 DWS-AA001500|Washer 13 [D-14
DSC-BF001800 [Screw(1/8"n=44) 27 |H-3 DSC-CB000300 [Screw(11/64"n = 40) 7 |A-18 DWS-AA002700|Thrust Washer 9 |[B-32
DSC-BF001900 [Screw(3/16™n=28) 17 |D-94 DSC-CB000300 [Screw(11/64"n = 40) 11 |C-10 DWS-AA003800|Felt Washer 19 [E-20
DSC-BF002600 [Screw(3/16™n=32) 13 |D-9 DSC-CB000300|Screw(11/64"n =40) 19 [E-23 DWS-AA003800|Washer 19 [E-21
DSC-BF003100 |Screw(11/64™n=40) 5 |A-10 DSC-CB000500 [Screw(15/64"n=28) 23 |F-22 DWS-AA005100|Washer 23 |F-11
DSC-BF003100 [Screw(11/64"™n = 40) 11 [C-30 DSC-CB000700 [Screw (M5) 21 |E-53 DWS-AA016700|Flat Washer 21 |E-55
DSC-BF003100 [Screw(11/64"™n=40) 17 |D-101 DSC-CC000100 [Screw(5/16"n=18) 33 [J-34-7 DWS-CA000100 |Spring Washer 11 [C-29
DSC-BF003100 |Screw(11/64"n=40) 27 |H-5 DSC-FA018800|Hinge Screw 21 |E-44 D WS-CB000200 |Corrugated Washer 17 [D-104
DSC-BF003600 |Screw(11/64n=40) 13 |D-3 DSC-FA019000|Pivot Screw 25 |F-47 EA-000023-00 |Edge Sensor 37 |K-63
DSC-BF003600 [Screw(11/64"™n = 40) 13 |D-33 DSC-FA019100|Hinge Screw 27 |H-12 EE-001523-00 |S-5 P/U B/D Ass'y 35 |K-1
DSC-BF003600 [Screw(11/64™n=40) 13 [D-35 DSC-FA019300(Pivot Screw 23 |F-17 GP-019000-00 |Feed Dog(AL-Type) 13 [D-18
DSC-BF003600|Screw(11/64™n=40) 27 |H-21 DSC-FA019400|Pivot Screw 23 |F-15 GP-024743-00 |Front cover 35 |K-1-1
DSC-BF003600 [Screw(11/64"n = 40) 29 [I-10 DSC-FF002300 |Hinge Screw 21 |E-37 GP-024744-00 |Rear cover 35 |K-1-6
DSC-BF003700|Screw(9/32"n=28) 9 |B-27 DSC-FH000900 [Hinge Screw 21 |E-40 GP-024747-00 [Membrane Switch 35 |K-1-2




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
GP-048566-00 [Mark 7 |A-54
GP-051355-00 |Bracket For Program Unit Box(KM-23%) | 35 |K-2
GP-052071-00  (Head Sppr Stk ¥ (Fall Shmered Type Tl | 31 {d-5
PBR-BA001200 |Needle Bearing 23 |F-13
PPK-AA000100|0il Seal 9 [B-19
PPK-BA000400 |0-Ring 9 (B4
PPK-BA000500 |O-Ring 21 |E-41
PPK-BA000700 [Packing 17 |D-103
PPK-BA000800 |0-Ring 17 |D-86
PPK-BA000900 |O-ring 17 |D-89
PPK-BA000900 |O-Ring 21 |E-56
PPN-AD000100|Setting Pin 7 |A-30
PPN-AF000900 |Stopper Pin(2X8) 26 [G-2
PPN-AF000900 |Pin 29 [1-1-10
PPN-AF001000 |Spring Pin 17 |D-95-5
PPN-AF003000 [Stopper Pin 23 [F-29
PSC-AC002600 [Screw(M8X1.25) 7 [A-41
PSC-BA000100 [Screw(M3X0.5) 27 |H-20
PSC-DD 000100 [Screw 31 [J-25-5
PSN-AA000500 [Nut(M8X 1.25) 7 |A-40
PSN-AA001700 (Nut(B) 21 |E-49
PSN-AA003100 |Nut 17 |D-114
PSR-AA000100 [Stopper C-Ring 23 |F-10
PSR-AC000100 [E-Ring( #9) 33 [J-35
PSR-AC000200 |E-Ring 19 |E-29
PSR-AC000200 |E-Ring 21 |E-38
PSR-AC000200 |E-Ring 21 |E-42
PSR-AC000300 |Stop Ring 25 |F-32
PSR-AC000300 |Stop Ring 26 |G-5
PSR-AC000400 |E-Ring 26 |G-11
PSR-AC000400 |E-Ring 27 |H-10
PSR-AC000500 |E-Ring(®6) 25 [F-54
PSR-AC000800 |E-Ring 19 |E-28
PTC-AG000100 |[Nylon Clip 25 |F-57
PTC-AG000100 |Nylon Clip 29 |1-13
PTC-AG000100 |Nylon Clip 33 [J-50
PTC-AH000100 {Cable Holder(5N) 7 |A-44
PTC-AH000300|Cable Holder(6N) 7 |A-46
PTL-AB000100 [Wrench(2mm) 33 [J-46
PTL-AB000200 [Wrench(5mm) 33 |J-49
PTL-AB000300 |Wrench(2.5mm) 33 [J-47
PTL-AB000500 [Wrench(3mm) 33 [J-48
PTL-BA000100 |Driver(Large) 31 [J-9
PTL-BA000200 |Driver(Middle, Small) | 31 |J-10
PWS-AA000500|Flat Washer 27 |H-18
PWS-AA003500|Washer 19 |E-25
PWS-CA000100|Spring Washer 27 [H-19
PWS-CA000200 |Washer 29 [I-1-2
PWS-CA000400|Spring Washer 7 |A-39
SC-001912-00 |Hinge Screw For Knee Lefter Plate | 21 |E-34
SC-0204-1230 |Screw(9/64"n=40) 31 |J-23
SC-A104-4517 |Screw(11/64-40-5) 27 |H-7
ST-000287-00 |Shaft For Pedal Control Lever | 37 [K-42
WS-000630-00 |Rubber Washer 17 |D-113




MEMO




MEMO N




MEMO




MEMO N






